600115G01

A Textron Compa

ny

SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

ISSUED SEPTEMBER 2005 REVISED DEC 2008






SERVICE PARTS MANUAL

GASOLINE POWERED UTILITY VEHICLE

CLAYS CAR

CLAYS CAR CARB
ST SPORT 2+2

ST SPORT 2+2 CARB
ST CUSTOM

STARTING MODEL YEAR 2005

DISCLAIMER: The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation
to include these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDEN-
TAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 001-706-798-4311, FAX: 001-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN RD., AUGUSTA, GEORGIA USA 30906

XeXMKe KX X XXXIXIX Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii KeddKe XX X MXDIXX




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt et v
ILLUSTRATED PARTS BREAKDOWN . . . . o\ttt ettt ettt e et e e e e e vii
ACCELERATOR . .ottt e e ettt e e e e A-1
AIR FILTER . oottt e e e e e B-1
BODY & ¢ e c-1
BRAKE S . .\ttt D-1
CARBURETOR AND CHOKE . . . . o oottt ettt et et e e e e e e e E-1
CLUTCH e F-1
DIRECTION SELECTOR . . . oottt ettt et e e e e e e e e e e e e e G-1
ELECTRICAL SYSTEM . ..ottt e e e H-1
ENGINE AND MUFFLER. . . . . oottt e e ettt et e e e e e J-1
ENGINE MOUNTING. . . o oottt t ettt ettt e e e e e e e e e e K-1
FRONT SUSPENSION . ..ottt ettt et e e e e e e e e e e e e e L-1
FUEL SYSTEM . oottt M-1
REAR AXLE . . . oottt e N-1
REAR SUSPENSION ...ttt ettt e e e e e e e e P-1
SEATING . . . oo ettt ettt Q-1
STARTER / GENERATOR . ..ttt ettt e e e et e e e e R-1
STEERING. .« oottt ettt e e e S-1
WEATHER PROTECTION . ..\ttt t ettt ettt e et e e e e e T-1
WHEELS AND TIRES . . . .ottt ettt ettt e e e e e e e e e e e u-1
SPECIALTY PRODUCTS . ..ottt ittt e e et e e e e APPENDIX A-1
OPTIONS AND ACCESSORIES . . ..o ottt ettt et e e e e e e e e e e APPENDIX B-1

Service Parts Manual

Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

* GENERAL INFORMATION
® |LLUSTRATED PARTS BREAKDOWN
¢ APPENDIX

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN, contains illustrations and parts lists for all systems of your
vehicle.

The third section, APPENDIX, contains a listing of specialty products and accessories.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page

(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

® Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

® Turn to the page number indicated and locate the desired part on the illustration.

® From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IF YOU KNOW THE PART NUMBER
® |ocate the part number or description in the appropriate column on the parts list page.

NOTE: Itis suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts and the asterisk (*) indicates that the part depicted
is not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




ACCELERATOR

© 1 - Includes Items 3 - 45

Ref Acl 11-1

Page A-1 Service Parts Manual



ACCELERATOR

30

28

Ref Acl 11-2

Page A-2

Service Parts Manual



ACCELERATOR

To
Carburetor

Timing
Belt Cover
on Engine

/

@ |
A\

Ref Acl 11-3

Page A-3 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 -45) ......cccccoviiiieeiieieisieieians 1
2
3 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)................. 1
4 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6)................ 1
5 OVAL RIVET, 3/16" X 7/16" LG ..o, 6
6 P7512-G01 ACCELERATOR PEDAL PAD ........oovmiriiiieeieieieeseeeie e 1
7 * ACCELERATOR PEDAL ......ooooiriiiieie et 1
8 NYLON BUSHING ....coviiiiiiiieieisiceie et 3
9 PEDAL PIVOT PIN ...ooviiiiiiieieiceeie e s 1
10 PUSH NUT, 9732ttt 1
1 CLEVIS PIN, 5/16" X 13/16" LG ....ecveeieeieiceeieinecieisesescieteeeseieesessseeeeseenes 1
12 TEFLON WASHER, 5/18".......cuiuiieireieeeineiecsise s 1
13 COTTER PIN, 3/32" X 3/4" LG ...oevvieeeeeeeeeeie e 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE) ...t 1
17 NUT, 5/16 = 24 ..ot 2
18 72072-G01 ACCELERATOR ROD ......oooiiiieiiiioeicieiesee s 1
19 SPRING RETAINER, 3/8" ..ottt ees s sseeessesaes 1
20 COMPRESSION SPRING ..ot 1
21 ACCELERATOR ROD BUSHING. ........oevoiieiieieiceieieceie e, 1
22 SPRING RETAINER, 1/2"......cuiiiiiiiiieieiieieieieeeeie e 1
23
24
25 MICRO SWITCH CAM.......oomiiieiieieiieeieieieeeee e 1
26 SETSCREW, 1/4 =20 X 3/8" LG. ..o 1
27 LOCK NUT, 5/16 = 24 ... 1
28 PEDAL BOX AND COVER .......coruiiiiiieineieiseisiseissse s 1
29 SCREW, #8 - 16 X 1/2" LG. ..vuiireeeiieieieeeeeieise et 4
30 D0684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL).....c.cvrvirereeieieieeisiienes 2

Service Parts Manual Page A-4



.?sku=72717G04
.?sku=25799G03
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=17838G1
.?sku=74432G01
.?sku=12064G6
.?sku=10386G3
.?sku=17255G1
.?sku=10387G3
.?sku=00532G4
.?sku=17677G2
.?sku=73046G01
.?sku=17979G1
.?sku=17677G1
.?sku=72716G01
.?sku=00487G3
.?sku=15126G1
.?sku=25853G03
.?sku=01051G01
.?sku=00684G6

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO 1 2 3 4 5 DESCRIPTION QTy.

31

32 MICRO SWITCH ...ttt 1
33 SCREW, #4 - 20 X 5/8" LG ...ovueeieieeeeieineieieieissiesse st ssesseesse e 2
34 WIRE HARNESS (PEDAL BOX) ....couuiiieiricecicseeseesiseisssesse e 1
35 FLEX LOOM (BULK).....ccuiuiriiiiieieeieiseeseee et AR
36 WIRE TIE ..ottt 2
37

38 ACCELERATOR CABLE ..ottt 1
39

40 ACCELERATOR CABLE BUSHING .......cooiiiiriiiiniecie e 1
41 COMPRESSION SPRING .......ooviiiiiiieeieieiesiesese s 1
42 CUP WASHER, 1/5" ..ottt 1
43 D0734-G5 LOCK NUT, #10 = 32 ...t 1
44

45 70116-G02 ACCELERATOR PEDAL BRACKET .......couiiiiieieeieieieie s 1
46 BOLT, 5/16 = 18 X 4/5" LG ...ouvieeieiiecee et 4
47 PEDAL PIVOT COVER ...t 1
48

49 ACCELERATOR CABLE MOUNTING BRACKET ......cvuiiiiiiiniicieisenencieeseenes 1
50 26830-G01 [ LOCK NUT, M8 X 1.25 MM ......coiuimimiriiiiiiieineieeseceeeisesesss e 2
51 THROTTLE CABLE MOUNTING BRACKET ....c.cvviiiieiccieieeeecie e 1
52 26830-G01 [ LOCK NUT, M8 X 1.25 MM ......coouimieriieiiiiiisiesieese s 2
53

54

55 GOVERNOR ARM .......oiiiiiiiieiiieeeie et 1
56 26830-G01 [ LOCK NUT, M8 X 1.25 MM ......coimimierireiiieiieieeiesieese e 1
57

58

59 26830-G01 [ LOCK NUT, M8 X 1.25 MM ......coiuimimiiiireineieiseieeie et 1
60

Page A-5

Service Parts Manual



.?sku=25861G01
.?sku=01050G01
.?sku=72201G04
.?sku=17313G1
.?sku=17618G1
.?sku=72713G01
.?sku=72706G01
.?sku=72707G01
.?sku=25727G02
.?sku=00734G5
.?sku=00715G2
.?sku=70135G01
.?sku=72701G02
.?sku=72703G02
.?sku=72708G01

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 ACCELERATOR CABLE BRACKET .....cooviiiiirieieiceeie e 1
62 WIRE TIE ..ottt 1
63
64 74457-G02 | GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 2705-G02 GOVERNOR COVER ..ottt 1
66 D4880-G1 LABEL (WARNING - GOVERNOR).......oovuimiariiiiieiieisieiesee e 1
67 BONDED WASHER, T/4" ..ottt 2
68 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......oceiriimiieiiiieieieeeieee e, 2
69
70 THROTTLE CABLE ...ttt 1
71 WIRE TIE .ottt ettt nnenas 1
72
73 5546-G01 PEDAL GUARD........oitiaieiiiieieeiseee sttt 1
74 D 5 BOLT 1/4 = 20 X 3/4" LG 4
75 WASHER, 1/4" (STAINLESS STEEL) ....cucviiiieiicieisseiciesceieecees e 4
76 D0654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ......ooiiriiiriieirieieiseieceeie e 4

Service Parts Manual

Page A-6



.?sku=72701G02
.?sku=17618G1
.?sku=17618G1
.?sku=72705G02
.?sku=24880G1
.?sku=00915G1
.?sku=14601G11
.?sku=72714G01
.?sku=17618G1
.?sku=17618G1
.?sku=75546G01
.?sku=00414G6
.?sku=01110G01
.?sku=00654G2

AIR FILTER

LITF s \7, P - Includes Hems 11 -
%@%}&é 10 - Includes ltems 11 - 15
& E

2

Carburetor

Front of Vehicle

4®

Page B-1 Service Parts Manual



AIR FILTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) ......ccvvueuriueneee. 1
2 BOLT, M8 X IMM X 20MM LG ....ceocvuveirerieieneseeeenseeeseeeesessssesse s seeseessens 1
3 LOCK WASHER, 1/4"....ooeeeeeereeeereseeeseesesesses et ses s sssesssssssssessnns 1
4 WASHER, /4" ...ttt ettt 1
5 BOLT, 1/4 = 20 X 1 /4" LG .eviteiiieeierirseeteee et 2
6 WASHER, /4" ..ottt 2
7 LOCK NUT, 1/4 = 20 ...ttt ee st sssesessesenes 2
8 RIVET oottt sttt 2
9 BONDED WASHER ........curuiuiuriurunincercieesese st sese e s sssse s sssssssseeenes 2
10 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 14) ............... 1
11 72598-G01 | AIR CLEANER CANISTER ......cooovuiiiiieiieseieissse e 1
12 AIR CLEANER COVER......couiiitiiriieieensinsieisesississses st esse st essesssnssesses 1
13 AIR CLEANER LATCH ....cuiiiiriieineieistie e sese st ens s 2
14 AIR CLEANER DUST COLLECTOR .....coutiuiitiniinimeestneeneseisisesssesseesesesssesseenees 1
15 AIR CLEANER ELEMENT ..ottt sesessese e e sseessss e s sessssesnssssnenes 1
16 HOSE CLAMP .......ooviiiieieieete ettt 1
17 HOSE (AIR FILTER TO CARBURETOR) .......ccoouiuiiieieeneeieeneineeieeeeeeeeeeseeens 1
18 HOSE CLAMP ...ttt ettt 2
19 CARBURETOR GASKET ....couiiiieiiieeteirieie sttt ss e sssesesssssesesnes 2
20 CHOKE / THROTTLE BRACKET ....cuviuiiueieeeereieeneieessisesseeseessssesseesssessseesenes 1
21 74499-G02 | CHOKE / THROTTLE COVER......ciiuiiueieieiiteiieie e tsseesss st 1
22 CARBURETOR ADAPTER ......couttiuimririeeieeseesisissseeseess st ssssssssessssssnsaes 1
23 POV HOSE ....coottieieeeseeese e seses et ss s ss s es s seseseseesseesnnens 1
24 CARBURETOR MOUNTING SPACER ......c.itiueiiieereieeneieeneseenseeeseseeneseesseesneens 4
25 WASHER, 1/4" ..ottt 2
26 NUT, MB X Tttt 4
27 2605-G01| | CARBURETOR BAFFLE..........cocouiiuieieeeeciiiesaess s 1
28 2574-GOT] | STUD ittt 2
29 BOLT AND WASHER, M8 X 1.25 X 18 MM .......coceuriuirririeieeeineeeieeeisssesseenens 2

Service Parts Manual

Page B-2



.?sku=75878G02
.?sku=12547G3
.?sku=00664G7
.?sku=00664G7
.?sku=00559G7
.?sku=00559G7
.?sku=00415G2
.?sku=00559G7
.?sku=00559G7
.?sku=14390G4
.?sku=14601G11
.?sku=00915G1
.?sku=72607G01
.?sku=72599G01
.?sku=72604G01
.?sku=28462G01
.?sku=28463G01
.?sku=11391G7
.?sku=72592G01
.?sku=11391G6
.?sku=26727G01
.?sku=74498G02
.?sku=72591G01
.?sku=72151G01
.?sku=23726G11
.?sku=00664G7
.?sku=00664G7
.?sku=13632G1
.?sku=72605G01
.?sku=72514G01
.?sku=25532G1

BODY

47 - Includes ltems 48 - 53

Service Parts Manual

Page C-1



BODY

125 - Includes Items 126 - 129

ASHTRAY

FLOOR MOUNT
GUN HOLDER

Ref Bod 11-2

Service Parts Manual Page C-2



BODY

RefBod 11-3

79 - Includes ltems 81 - 82
80 - Includes ltems 81 - 82

Page C-3

Service Parts Manual




BODY

Front of Vehicle

Ref Bod 11-4

. | \| Foot Rest
@
< 2 /
® | InE
"’“ /g // e
J ) L) P
105 =
//@ ’ 107 /’/
_—
/ —

123 —

BOX COOLER
AND BRACKET

Page C-4

Service Parts Manual



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

—_

© 00 N O O b~ W0 DN
= =

1151-G03
1158-G01
P7826-G0

INSTRUMENT PANEL ASSEMBLY ....ooiiiiiiiii e
INSTRUMENT PANEL INSERT (FOUR CUP) ..o
LABEL (SAFETY ) oo

5459-G0
5459-G02
5459-G03

GLOVE BOX DOORS (BOTH SIDES) ......ccciiiiiiieiieie e
GLOVE BOX DOOR (DRIVER SIDE) ...
GLOVE BOX DOOR (PASSENGER SIDE).......ccciiiiiiiiiie e

606534-G** GO L e e

606534G002...
606534G005...
606534G006....
606534G007....
606534G011...
606534G012....
606534G013...
606534G014....
606534G019...
606534G020...
606534G023...
606534G024...
606534G025...
606534G026...
606534G027...
606534G029...
606534G030...
606534G031...
606534G033...
606534G034....
606534G035...
606534G036...
606534G037...
606534G038...
606534G039....
606534G040....
606534G041....
606534G042....
606534G043....
606534G044...
606534G046...
606534G047...
606534G048....
606534G049...

.ST COWL SPECIAL COLOR
ST COWL FRONT JAC ORANGE

ST COWL FRONT LIGHT GOLD PEARL
ST COWL SILVER PEARL METAL

.ST COWL BLACK PAINT

ST COWL EMERALD GREEN PEARL

ST COWL CLOUD GREY

ST COWL VIPER BLUE METAL

.ST COWL PATRIOT BLUE PEARL

.ST COWL INFERNO RED METAL

.ST COWL ADV CLASSICE CAMO

ST COWL FRONT NATURAL

.ST COWL FRONT NEW HOLLAND BLUE
.ST COWL FRONT STEEL BLUE PEARL
.ST COWL BRIGHT SILVER METAL

.ST COWL PRIME

.ST COWL HD ADV CAMO

ST COWL FRONT METALLIC CHARCOAL
.ST COWL TIMERLINE GREEN

ST COWL DEEP MOLTEN RED

ST COWL SAFETY YELLOW

.ST COWL CAMPAGNE BEIGE TEXT
.ST COWL HUNTER GREEN

ST COWL BRIGHT WHITE

ST COWL FLAME RED

ST COWL BLACK

ST COWL ELECTRIC BLUE

ST COWL PLATINUM

ST COWL BURGUNDY ON CH BG

.ST COWL ALMOND
.ST COWL BURGANDY ON BLACK
.ST COWL BURLINGTON GREEN

ST COWL BLACK ON CHAM BEIGE

.ST COWL RED ON CHAM BEIGE

Page C-5

Service Parts Manual



.?sku=71151G03
.?sku=71158G01
.?sku=27826G01
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
10 SPLASH PANEL ....cooooirevieeemseeseeessseeesssesessssecessssess s 1
11| 71101-G01 | COWL SUPPORT BRACKET ......ccoimiiriveeeimmcineseeemsineessseisesssesesseesssssesesneee 1
12 BOLT, 1/4 = 20 X 172" LG .ottt 3
13 RIVET, 3/16" X 1 1/8" LG (ALUMINUM)........cccooerrvvriummrreienmnnneeienneseeisennnseneennns 1
14 VINYL TRIM .ot seseessse st essss s 2
15 RIVET, 3/16" X 1" LG (ALUMINUM)........cccvveemmmrrieereeesieeieseseessseeseessess s 10
16 RATCHET FASTENER, 1/4" X 3/4" LG ...cccvvuuumereveineeseeeeeseseeeseeseseess e 4
17 LABEL (ANTI-ROLLBACK) ... 1
18 | B5968-G0Y | LABEL (TEE HOLDER COVER).....ccoooiiimmiimimmirimeeiesiameeinsseisssissssesseesessssessenee 1
19
20 * SERIAL NUMBER PLATE ........ovvvviiimmneiieeinennsseeeessseeesssees oo 1
21 * CAPACITY PLATE ....ociiitieiimmiiiseeesssiseses s 1
22
23
24 RIVET, 3/16" X 1" LG (ALUMINUM)........cccvveummmrrriernrieeeoncseseeseeeseesssseeseese 10
25
26 NAMEPLATE (E-Z-GO) (OVAL) ...cccvvveerermmireeeeersienessesesssesesssessssssessesssessee 1
27
28 FENDER FLARE (DRIVER SIDE)........cceuiioieteeieeeeeeeeeeeee e eneneesnaean s 1
29 FENDER FLARE (PASSENGER SIDE) .......ccccoomrvveimsiieaneiieineeneieeseneeeesee 1
30 RIVET, 3/16" X 1" LG (ALUMINUM) ..o 6
31
32 UPPER FLOORPAN (FRAME MOUNTED STEERING).......ccovveerreeernrneeennns 1
33 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......ooiiirteeeeeeeeece e, 9
34
35 LOWER FLOORPAN.........ooiuieieieeeeeeeeeeeeeeeeee et ss s en e enas 1
36 RIVET, 3/16" X 9/16" LG (ALUMINUM)........cverirrremmrneienmeneeieneseneessneneseennns 7
37 ACCESS COVER .......couuumiirreiiiiiainieseseisssssseessessssssse s 1
38 | 604891 3 BAR CHROME BRUSH GUARD (ST CUSTOM)........cccrrveeermmrinreienenineennneee 1

Service Parts Manual Page C-6


.?sku=71413G01
.?sku=71102G02
.?sku=71055G02
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=16816G2
.?sku=74443G01
.?sku=35968G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=74813G01
.?sku=71338G01
.?sku=71338G02
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71510G01
.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
39 BUMPER ...ttt 1
40 SPACER TUBE .....ooouriiiiaiceiiiiiceeeeeseeeseeese s 2
41 END CAP, /4" ..o 2
42 SPACER, /2" ..ottt ettt ettt 2
43 | p0570-G2 WASHER, 5/18" ......orvvvoeeeaeireeeeesieseeeseeesies s 6
44 | 0905-G8 LOCK WASHER, 5/18".........ocooumrrreeeesiessseeesssssessssessses s 4
45 BOLT, 5/16 = 18 X 2 1/2" LG w...ooeuumreeereseeeiseeeeeseesesesise s 4
46
47 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53)...........ccocouerrvreeeernnns 1
48 FRONT BASKET ....cooooiiriiieiiieiseeiessseesesesssssasesssssssssesesssssssesss s 1
49 BASKET MOUNTING BRACKET (DRIVER SIDE)......c.cccoiiiieiieeeeeeeeeeeen 1
50 BASKET MOUNTING BRACKET (PASSENGER SIDE) ...........coouurvreernnne. 1
51 | 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) ........cocrrrvrveeernnns 4
52 LOCK NUT, 3/8 = 16 ... 4
53 LABEL, FRONT BASKET (WARNING).........ccrrrveermireeerireeeeeesseeeeeseeee 1
54 GUN HOLDER, FLOOR MOUNT ......couuriiiimmmrenieineeesiescessiesseesesessssseseeesee 1
55 FLOORMAT WITH HORN HOLES (1/8") ......ccorrvveecrreieeierneeeeesseeeeensseeeeeanns 1
56 | 70440-G03 | SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR).......cccoocovvvvevens 1
57 BOLT, 5/16 = 18 X 4/5" LG ..ot en e 2
58 0440-G04 | SEAT FRAME (ST CUSTOM) ....cooormrriieiiienseiiessssensseeeesssssesseseessesssssssoseennan, 1
59 ROCKER PANEL (PASSENGER SIDE).........ccovvveeirrieeerneseeeenneeeeessesseee 1
60 ROCKER PANEL (DRIVER SIDE) .........ruuiumrrieeieresieeaeeesieeseeneeesssssseesee 1
61 5058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM)..........ccormmrreriercnnneneeceseeneseeceeeee 4
62
63
64 | 71507-GO1 | SILL PLATE (PASSENGER SIDE).........coommiririreieummriiseeeessseresssssssssssssseeesennans 1
65 SILL PLATE (DRIVER SIDE).........covvieuireiemmiresisneeesissesssssesseessssssssssseeesne 1
66 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ......ccvvueuureriereereeesereeseeee 4
67 SPACER, 5/18".......couerveeierereieeieseeeieseeeseeese e 4
68 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cuevveeeeeeceeeeeeeeeeeeeee e 4

Page C-7 Service Parts Manual



.?sku=74265G02
.?sku=74037G01
.?sku=19859G1
.?sku=75048G01
.?sku=00570G2
.?sku=00905G8
.?sku=01035G02
.?sku=74521G02
.?sku=74523G01
.?sku=74522G01
.?sku=74522G02
.?sku=00891G1
.?sku=71931G01
.?sku=74365G01
.?sku=70048G06
.?sku=00715G2
.?sku=70440G04
.?sku=71501G01
.?sku=71502G01
.?sku=15058G6
.?sku=71507G02
.?sku=16705G1
.?sku=23726G4
.?sku=00891-G2

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
69 SPLASH PANEL (ST CUSTOM) .....cooouumirieeemmsnenieseeesiesicessiesseeeseeesssssseessee 2
70 | 70244-G02 | SPLASH PANEL........ociiiiiiiiiiiiemmiiieeeiessseessssessses s 1
71 | 70245-G01 | BATTERY TRAY ....oiiiiiiiiiiiiiisimeiiesiessssseseesssssss s ssssss s 1
72 BOLT, 5/16 = 18 X 4/5" LG ... vttt en e 8
73 | 71551-GO1 | FENDER LINER, EXTENDED (PASSENGER SIDE)..........cccooomimmvveirimnirnrineerees 1
74 FENDER LINER, EXTENDED (DRIVER SIDE)........ccooovuurimriveeeneeiessnereeee 1
75 RATCHET FASTENER, 1/4" X 3/4" LG ...cccvvuuumrreveneeseeeeeseseeesseeseseeess s 8
76 | 14B01-G17 | RIVET cooooiioooeeiiecceceeeeois e 2
77
78
79 | 71912-G4** | REARBODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82).................. 1
80 | 71334-G0** | REARBODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82)........cccccovvvvueerrees 1
81 | 71318-GO1 BAGWELL LINER .....coooorvvieeimmirneeeessensesseessssesssssssssssessssesssss s 1
82 RATCHET FASTENER, 1/4" X 9/18" LG ......cccoervvveermirreeiernneeiessenseieseeee 26
83
84 ACCESS PANEL ........ooouiriiemieneeaaesseesseese e ssees s 1
85 SCREW, #8 X 3/8" LG (STAINLESS STEEL) ...cucueuieeee e 5
86 "% CLIP e 1
87 | 10570-G12 | RIVET, 1/4" X 9/16" LG (ALUMINUM).......coooirrvromeeriieneeeeeeressenennsessssneneeeeonns 4
88 0570-G1d | RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .....oocrrrrieeerrcrrneeeeieieseeecneaieenaan, 6
89 PLASTIC DRIVE RIVET, 1/4" X /4" LG ....ccoooimreeeinenneeeeeneeeeeeseseeeeesseeseeanns 2
90 SEAT HINGE PLATE ..ot 2
91 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) .....ccorrreeurreriesneeneeesnsneneesene 4
92 WASHER, 5/16" .......cvveeuumreeeeiesseessaeesesseseseeesse s 4
93 NOTCHED REAR BUMPER .......cccvvvueuiiireeeiemineisesesensesessseesessessssseesese 1
94 | 71398-GO1 | BOLT, 1/4 =20 X 1 1/4" LG .ooooouuuueirreeeeeoeeriesseiessesssessssissssesssssssssesses oo 4
95 1455-GOT | BUMPER PLUG ... 4
96 BOLT, 1/4 = 20 X 11/18" LG ...cccveeurmeveereseeeesesesieeseesssssesessss s sesessse 2
97 J-TYPE NUT RETAINER, 1/4 = 20......corrvriinerreiirnieeeisecs oo 2
98 1457-GOT | BUMPER STAY w....ooiiiiiiiiimiiinseeismmisssssiassssssessssesssss s sssssssssses e 4

Service Parts Manual Page C-8



.?sku=70244G03
.?sku=00715G2
.?sku=71552G01
.?sku=16816G2
.?sku=16816G1
.?sku=71320G01
.?sku=01107G01
.?sku=71364G02
.?sku=10570G10
.?sku=18436G1
.?sku=71609G01
.?sku=10570G11
.?sku=00571G2
.?sku=71456-G01
.?sku=71455G01
.?sku=71102G01
.?sku=71554G01
.?sku=71457G01

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
99
100 LABEL (CLAYS CAR).....cvvvueeumiieeeiaessssssssesssssesssssesssses s 2
101
102 VERTICAL FRAME SUPPORT (PASSENGER SIDE) .......ocioiivieeeeeeeeeee e 1
103 VERTICAL FRAME SUPPORT (DRIVER SIDE)..........cooucrreeerrreiierecnneeerinsneee 1
104 | po427-G4 BOLT, 3/8 = 168 X 1 1/2" LG ..ocoouurveeeeereseeeseeesssseessssesssss s 2
105 WASHER, 3/8" ......oocvvueuumireeeaeesseies e 10
106 LOCK NUT, 3/8 = 16 ....ccvveeueaieeiemmceeessessesisssesssss s 10
107 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ... 2
108 | p0426-Gé BOLT, 3/8 = 168 X 1" LG ....vvveeeeuumrreeeeeessseeesseesssssesssssessssssssssssessse s 2
109
110
11
12 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 = 116) .....ccvvviverrenrreicenn 1
13 END CAP, 1" ..ottt 2
114 LABEL (WARNING) .....cvvveeimeieemmeeniesecseeesesssseseseseesssessessss e 1
115 FLOORMAT ... 1
116 FOOTREST ...ccveiiieiaceeeeessssseesssess s 1
17 | 71093-G01 | LABEL (LOAD BED LIMIT WARNING)..........cccoomrmmremeeririrnsieeeersnsrrsseoeeessseesnnes 1
118 SUPPORT TUBE........ocoiioeieceeeeeeeeeeeeee et n st n e enans 2
119 SELF THREADING SCREW, #12 - 24 X 3/4" LG ......ocoommmrrrrereeeesnecneeeneeesseen 4
120 END CAP, B/4" ...t 4
121 HOLE PLUG, 172" ....cooirveeerreiieaeseeeessesesessssssesess s 4
122
123 | [1048-G01 | BOX COOLER AND BRACKET (INCLUDES HARDWARE)..........cccvveecerrnninne 1
124
125 | 75109-G02 | ASH TRAY KIT (INCLUDES ITEMS 126 = 129) ......ooooomrrmrreeeeeescrrneieecrsscecenen 1
126 | 27731-GO1 ASH TRAY ..ot 1
127 | 27736-GO1 GASKET ..ot 1
128 BRACKET ..o 1

Page C-9 Service Parts Manual



.?sku=74532G01
.?sku=74126G01
.?sku=74126G02
.?sku=00427G6
.?sku=00560G1
.?sku=11098G5
.?sku=00769G2
.?sku=00426G8
.?sku=70361G01
.?sku=19853G1
.?sku=74074G01
.?sku=70362G01
.?sku=70633G01
.?sku=75268G01
.?sku=606882
.?sku=19859G1
.?sku=20271G2
.?sku=71048G01
.?sku=75108G02

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO. 1 2 3 4 5 DESCRIPTION QTY.
129 D0100-G4 SCREW, #10 - 16 X 1/2" LG ..o 4
130
131 4533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) ...coeiiiiiiiieeeee 1

Service Parts Manual

Page C-10



.?sku=00100G4
.?sku=74533G01

BRAKES

Part of Frame

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes Items 23 - 26

Ref Brk 6-1

Page D-1 Service Parts Manual




BRAKES

Ref Brk 6-2

\\ 53 - Includes Items 54 - 80

\\ 56 - Includes Items 57 - 59

\

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page D-2



BRAKES

201 ‘1LOL sway sepnjoul - 00+
G6 ‘6 Swa}| sepnjou| - €6

G6 ‘6 Swal| sepnjou| - 26

16 - /8 Swia} s8pnjou] - 98

G8 swa}| sepnjou] - 8

€6 - ¥8 Swa}| sepnjou| - €8
¢6 - 8 Swal] sepnjou| - ¢8

(40]8

9[0IyaA JO U014

)

Ref Brk 6-3

Service Parts Manual

Page D-3



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.

1 [0612-GU4 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10)....cccveereireeoesesensoeeseesssesssesssesssesssses s 1
2 [UBBI-GUT TORSION SPRING .....coooocveiereeeieeeeeeseeseeesseessessseeeses s 2
3 [U682-GUT] PIVOT PIN oo 1
4 pI07I-G0T PUSHNUT, 5/16"......ooocveoesesesesssessoesssssss s 1
5 * BRAKE PEDAL .......oocveoeveoesiossioesesesseessssesssessses s sess s ssess s 1
6 [UBTI-GUZ PARK BRAKE PEDAL ..........orvvorveiecreeeeeeeeeesesesssesssesseeeesessseassesssss e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) c...oovooorveeceereeeeeeeeeeseeeseeeeeseeesseneseeseeesseenssenee 1

8 * SERVICE BRAKE PAD .......ovvomiiirveiesssessessssesssssssessssssssssss s 1
9 * PARK BRAKE PEDAL PAD..........oomviemriemsismsessesessssssesssssesssassenesons 1
10 | [E7E6EGY OVAL RIVET, 3/16" X 3/8" LG ..e.ovoevereeeeeeeerseeneeeeeseseesssesesesssessannenns 9
11
12 | [058ZGOY | SHOULDER BOLT, 3/8 - 16 X 4" LG w..ooomcveeeeeoecoseeeseoessssssses oo 1
13 | [USBLGUL | FLANGED BUSHING .....ooooeeeoceeeceeeceeeeeesesese e 2
14 | [OBZEGUL | TORSION SPRING ...oooooeiereeeceeeceeeeeeeeeeeeeseeeeeseesesese oo sseese 1
15 | pUBa3Ty WASHER, B/8" .....oovoooeeeeeeoeseeeseeeeeeeeesee e eese e enesen s 1
16 | [I098-GYH LOCK NUT, B/8 = 16 w..ooooveeeveoeeoseeessiesssseses s 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........ccovveevrerrrrerenenn. 1
19 | pUZE3GUI SPHERICAL NUT, 5/16 - 24 ... 1
20 | [MIo9EGY LOCK NUT, 5/16 = 24 ...oovooeveevoeseeessessseessesesss s ss s 1
21
22 | [UIETGU3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | pBUBZGOY EQUALIZER BRACKET .......oovvimeeiemeeeeeeseeeeseseseeeeeeeseeees s 1
24 | pBUB3GOY BRAKE COMPENSATOR BUMPER..........cc.vvverreerreensesssesssessssessss oo 2
25 * BRAKE CABLE (DRIVER SIDE)........c.ovveeveereeeseeeeeseiensessssesssesessssesnsenns 1
26 * BRAKE CABLE (PASSENGER SIDE) ........coouvvereeereeoeseeesseesseeseesnesenenonn. 1
27
28 | DITIEGOT | RETAINING RING, S.S..omiiiieiociiossesecsessssesssessssesssessssssss s 4
29

Service Parts Manual

Page D-4



.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G02
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
30 | [OU386G3 CLEVIS PIN, 5/168" X 1" LG ..oorvvververreereeseensssssssesssesssssssssssseessssssssssssssssssessnnnes 3
31 | [MU3_rS3 COTTER PIN, 3/32" X B/4" LG ..o.veoeeeeeeeeereesreesseseesesssesssessisssesssessesenessnenns 3
32 | @33 CLEVIS PIN, 5/16" X 3/4" LG w..oooveoeeeeeeeeeeeeseeeseeeeeeeeseeeseesesesss s 2
33
34 | FUBULGOL | KICK-OFF LINK..oooiooeoieeceeoeseeesseessesssesssssssesss s 1
35 | 7838 NYLON BUSHING .......oovvervrereeeemseesseeeseeeseesesesesessees s esseesseeeseseeseseesse s 2
36 | pUB3EGH TEFLON WASHER, 3/8" ......ovvoorveoeeeeeeoeeeesseesseeesseeeeseesessnssanseessesnesssese s 2
37 | 00559-G8 WASHER, 5/16" .....voovveevesossesssssesssssssssssesssss s sssssssssssssessssss s esssnsssnsseons 2
38 | [MU387rS3 COTTER PIN, 3/32" X B/4" LG ..oovvrrvereereeeeeesesesseesseosssessssesssssssssesssasssessessnoes 2
39 | FOUIBTGUY | KICK-OFF CAM PIVOT ....ooviivieceeeeeeeeeeeeeeseees s seen s 1
40 | [MOUITGH FLANGED BEARING .......oovvvrvereeeeeeeeseeeseeeseeesesesseessss e ense s 2
41 | FUSBTGOY | KICK-OFF CAM...ooivoeceooceesecsssesoessses s sssessses s 1
42 | FIZIEGOY | SETSCREW, 1/4 - 20 X 1/2" LGouovooveeecveoceeeseeeesesesesssssessssessssssesssesssssnnnes 2
43 | @EF3 SPACER ......eoocveoeeeeeeeeeeeseeeeeeee e 1
44
45 | FUTIZBGON | ADJIUSTABLE BUMPER .......ooovicieceeieeesissesssessesessesssesssses s 1
46 | MUZ7GY LOCK NUT, 5/16 - 18 ..ocveeeveeereercseessesesesssesssesseesseessesssssssessss s 1
47
48 | FOUBUSGOZ | CATCH BRACKET ...oooioeoceeeeeeeeceeeeeeeeeeeeeee s enes e 1
49 | pUzIZGH BOLT, 1/4 - 20 X 3/8" LG c.ovveoerveoereeeeosesessoessoesssssessss s 2
50 | pUBYLGZ LOCK NUT, 1/4 = 20 w.coooeooeeeeeeeeeeeeseeeeseeesee e 2
51
52
53 | 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80).......ccvumereeeeeseesssssesssssssssssessssss s 1
54 * BRAKE PEDAL .......ooovvomrveeeseeesosesssssesssesssesssssssesseses s s s asssassenesenns 1
55 | [UBILGUZ PARK BRAKE PEDAL ........ooovvomveecreeseeeseesesessseseeeseeesseeessessesesssses e 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......covvomviorreesseessesssesssssessssssssssssssss s 1
58 * PARK BRAKE PAD...........oovvorveeeeeesesiessiesseessessesessssessessssssssssasssnnsons 1

Page D-5

Service Parts Manual



.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=00891-G2
.?sku=70611G02

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
59 | [5766-G1 OVAL RIVET, 3/16" X 3/8" LG ...oovveocveoerereieeesiensseseesesssesssssesssaneeons 9
60
61 | [UZEBGU3 BRAKE PEDAL PLATE .........oovooreeeeeoeeeeeseeeseeeseeeeeseessesesesee s 1
62 | [UBBZGUY PIVOT PIN oo eees s 1
63 | [UBBIGOY TORSION SPRING ......ooocvereroeeieseeesseesseessseessesssssssss s 2
64 | pIO7I=GOY PUSHNUT, 5/16" ......coooeveeeeeeeeiesecesseesseeeeseesesessses e sesassse s 1
65 | pO737-GH SCREW, #10 = 24 X 1" LG .oooveorverceeeeeeeseeeseeseeeeseeeesss s 4
66 | PO739GH RUBBER NUT, #10 - 24 ......ooovvorveosrooenesesssessessses s ssssssssss s 2
67 | 74536-G01 BRAKE PEDAL STANDOFF ..........oorvormveeeesesssseessesssseesssessssssesense s 2
68 | prI37GUY CONICAL SPRING ....c.ooovveeeoseeoesseesseessseeseseses e esss s s s 2
69 | M@390GIg LOCK NUT, #10 = 24 ....oooooeeoeeeeseceeeeeeeeeee e 2
70 | 10606-G8 MICRO SWITCH.....ooovooviooreesssiocesesses s 1
71 | pogsrGh SCREW, #6 - 32 X 1 14" LG w.ooooveocveeeeeseeessessesseesss s 2
72 | pUBEIGH WASHER, #10 w....oocvoocvereeeeeeeeseees e eese e 2
73 | pUsEIG3 WASHER, #6 .......ooeveoeeereeeoeeeoeeeeeeseeoeseeeeeeeeeesees e s esse e esesees e 4
74 | pUSE5-G3 LOCK WASHER, #6 ......oooevrreveosesoosseesssessssesssssssesssessssssssses s sssssssensseons 2
75 | pUsZEGH NUT, #6 - B2....oooocveoceeeeeeeeesessiessees s 2
76 | [E5EGH SCREW AND LOCK WASHER, #6............oveerveeeeeeereeeeseseseseeeassesenssense 2
77
78 | [#BZBGY FASTON TAB .....oovooeeeeiosessesssss s s 2
79 | pEBUSGH WIRE HARNESS (BRAKE LIGHT) ......oooevoeeeeeceesecesseeeseeeseesseses s 1
80 | [7BIBGH WIRE TIE ..oovoooreeeeeeeeeeeesee e 3
81
82 | [UY9BGUY | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92).................... 1
83 | [UIIBTGUZ | BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 | 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85)..........orveereeeereeeereesnreeseeeseeennenne 2
85 * BRAKE SHOE ........oovvieveoceeeseeeseeeseeeseses s eeeseeeeseesesse e 2
86 | prIEEGol BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).......evverresrrerersreenrenn. 2
87 * UPPER SPRING ......ooovuivrereeeseeesseesseeeesesssesessssssessessesesessesess s 1
88 * LOWER SPRING .....oooeveierereeeeeeenseeesesee s eseseeeseesesessesesees s 1

Service Parts Manual


.?sku=15766G1
.?sku=70258G03
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=14390G10
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN oo 2
90 * CUP AND SPRING ....ooovooeveoeeeeeeeeeeeseee e seeseosesesesese e e 2
91 * ADJUSTER SPRING ......co..orvriomreeeeeeeseeeeeeeeeeesseeeeee s eese e 1
92 | pzZsBZTon BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 | [ZEBZGUR BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95).......... 1
94 * ADJIUSTER ...oooovoeeeoemeeeeeeeeeeeeeeeeeesese e eeeseesse e een e eesse e 1
95 * TEFLON WASHER ........ooooooeeoeeeeeeeeeeeeeeeeeo oo eeeeeeeseeeeeeeeee e 2
96 | [7U83G3 BOLT, 5/16 - 24 X 1" LG w..ooooovveoceeoesseoeeseeesesesesesssees s 8
97 | MBEIZEGH LOCK NUT, 5/16 = 24 w...ooevooreeeeeeeesseeeseoeeeseeeeeeesessessseseses s 8
98 | EIBUTGH INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" .......ccovvveerrrrenneens 2
99
100 | EIB07GZ BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).........cvvvrerrrrrrrenne. 2
101 * BRAKE DRUM .......oorvoemeeeoneseeseseeessseeeeseeeessesesesesssesessssseessseese e 1
102 | [UB6ZTY LUG BOLT, 1/2 = 20....veeoeeeoeeeeeeeeeeeseeeeeeeeeeeeeseseeeeeee e enese e 4
103
104 | PZI39GZ SPINDLE CAP ADAPTER ........rvmmrereoseeeeessoeessssesessesesesssseessesess s 2
105 | PIB30GY OUTER BRAKE DRUM WASHER .......o.oorviereeeeeeeeseeoseeeeeesveeeeeeeeeeeensseenee 2
106 | pUSIBTH SLOTTED NUT, 3/4 - 16....ocoeoeoeeeeeeeeeeeoeeeeeeeeeeeeeeeeeee e 2
107 | [U3B7CY COTTER PIN, 1/8" X 1 1/2" LG ..oovoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeee e 2
108 | [Z09TGZ SPINDLE CAP........ooooveimeeeeeeeeeeseeseseesesesss e 2
109
110 | [E870GU4 | BRAKE CABLE BRACKET (PASSENGER SIDE).........ccovoireorreerreerreesrennneann. 1
111 | F5B70GU3 | BRAKE CABLE BRACKET (DRIVER SIDE) ......ooiveooeeoeeeoeeeeeseeeeseeseneee. 1

Page D-7

Service Parts Manual



.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G1
.?sku=24939G2
.?sku=21830G1
.?sku=00518G8
.?sku=10387G1
.?sku=12091G2
.?sku=75870G04
.?sku=75870G03

BRAKES

Service Parts Manual Page D-8



CARBURETOR AND CHOKE

1 - Includes ltems 2 - 28

Service Parts Manual

Page E-1



CARBURETOR AND CHOKE

Ref Cac 2-2

AIR CLEANER
Section

Service Parts Manual

Page E-2



CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PART NO. 2 3 4 5 DESCRIPTION QTy.

1 CARBURETOR (FOR VEHICLES ORIGINALLY

EQUIPPED WITH 350cc (EH35C)) (INCLUDES ITEMS 2 - 28) ......ccoouruivnnne. 1
2 72310-G01 NUT oottt 1
3 26646-G05 MAIN JET (B2) ...e.voveveceieeieeeeiss ettt 1
4 PILOT JET (H42) ... s 1
5 PLUG .-ttt ss st s e s s e ns et s e 1
6 GASKET ..ottt 1
7 NEEDLE VALVE ..ottt 1
8 26648-G01 FLOAT ettt 1
9 FLOAT PIN L.ttt sesen 1
10 FLOAT BOWL GASKET ...ovtiiiiieinicieieiseseieeseseseee e sess st sssseseens 1
11 FLOAT CHAMBER .....cocuviueiacecneereseesesseneseenessensssessseessssnesessssesnsssssssessses 1
12 BOWL SCREW. ...ttt ettt sssnenns 1
13 26838-G01 BOWL GASKET ....coomiiiiiiieeieieteisste ettt 1
14 72579-G01 DRAIN SCREW ..ottt ettt sttt 1
15 VENT TUBE .....oueeeeceeeeceeee ettt esaeae st nanse e 2
16 72317-G01 SCOREW......cuieireieteie ettt ettt 1
17 BUSHING . ..ottt 1
18 26756-G01 COLLAR ...ttt 1
19 SPRING, CHOKE RETURN ......cocuitiiiiieiieeeee ettt 1
20 72315-G01 CHOKE SHAFT ASSY ..oiiiiiiieieieiseteese ettt ssessens 1
21 72314-G01 SCOREW......oumieieietiie ettt sttt 1
22 * CHOKE VALVE........oooiiiiiiteieeie et 1
23 SCREW ...ttt s sttt s s en s 3
24 26750-G01 OV RING ...ttt nses 1
25 COLLAR . ...ttt s st nens 2
26 THROTTLE RETURN SPRING ....c.ocutiiiimiiiniieeeieeseieeseieeseeessesseesesssesnes 1
27 THROTTLE SHAFT ASSY ..ottt ettt 1
28 THROTTLE VALVE ..ottt 1
29 26646-G04 | MAIN JET (#78) (FOR ELEVATIONS OF 5000 FT - 10000 FT) .....ccoovvrrrrrrnnne 1

Page E-3

Service Parts Manual



.?sku=72840G02
.?sku=26649G05
.?sku=26841G01
.?sku=72306G01
.?sku=72578G01
.?sku=26840G01
.?sku=26843G01
.?sku=26844G01
.?sku=26839G01
.?sku=26650G01
.?sku=26755G01
.?sku=26757G01
.?sku=72313G01
.?sku=26751G01
.?sku=26752G01
.?sku=26753G01
.?sku=26748G01

CARBURETOR AND CHOKE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

30

31 CARBURETOR MOUNT GASKET .....ouiiiiieiriieineieereieiseeseeeseseeseseesese s 2
32 CARBURETOR INSULATOR (FOR FUJI ENGINE EH35C).........cccovuevureeirennn. 1
33 CHOKE CABLE (22 1/4" LG WITH NUTS) ..ottt 1
34 72401-G01 | CHOKE CABLE (60 1/4" LG WITH NUTS) ..oovuiiiiiiieieireseieie e 1
35 72401-G02 | CHOKE CABLE (31 1/2" LG WITH NUTS) ..o 1
36 LOCK WASHER, /16" ......otueueiiieeieireececie s 1
37 JAM NUT, 9716 = 18...cueiieiiieieieieeie ettt 1
38 RETAINER ....coviiiiteiiiieee ettt sttt 1
39 CHOKE CABLE ADAPTER ......cootiiiiiteieieesete ettt st 1
40 JAM NUT, 5/16 = 24 ..ot 2

Service Parts Manual Page E-4



.?sku=26726G01
.?sku=72883G01
.?sku=25693G04
.?sku=00568G4
.?sku=00545G4
.?sku=72155G02
.?sku=72154G01
.?sku=00544G4

CLUTCH

Page F-1 Service Parts Manual




CLUTCH

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 DRIVE CLUTCH .ottt st 1
2
3 BOLT, 7/16 = 20 X 6 1/2" LG c.eeiiieeiieceeieireeceeese e 1
4 D0566-G2 LOCK WASHER, 7/16".....eucuueeaeiriaeiaeiseeseesseessie st 1
5 PILOT WASHER ..ottt nses e 1
6
7 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ....cuevieeecncereeenennn. 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) ....ovuvueeiieieieiiesieeeeeene. 1
9 SCREW, #10 - 24 X 7/8" LG ...cvviieereieieieteseeie s 3
10 RAMP BUTTON ..ottt 3
11 * CAM ..o e st 1
12 SPACER, 1 1/2" . ettt 1
13 COMPRESSION SPRING .......oeuiiiieiiiieieieeeie st 1
14 * SHEAVE AND POST ...ttt s 1
15 HEAVY DUTY RETAINING RING ......coouriiieeiriiieieinceieeeeeie e 1
16
17 BOLT, 5/16 = 18 X 4" LG .euiueieceeiceeciceneie sttt ss s 1
18 D 3 LOCK WASHER, 5/16"........ccuiuieeiaeieieieieisisssssse st ess s 1
19 RETAINING WASHER ..ottt 1
20 2328-GO01 DRIVE BELT (SEVERE DUTY) ..ot ssesssssssnsnes 1

Service Parts Manual

Page F-2



.?sku=26952G01
.?sku=00473G9
.?sku=00566G2
.?sku=25757G1
.?sku=26301G03
.?sku=00979G01
.?sku=72324G01
.?sku=24600G1
.?sku=26304G01
.?sku=27270G01
.?sku=00441G8
.?sku=00565G8
.?sku=25756G1
.?sku=72328G01

DIRECTION SELECTOR

Top of Seat
Support Panel

1 - Includes ltems 2 - 33 40 ) ( 7‘,
R N
e @/ M W‘
31 QA
o
3 |
|
33 /m‘
To )]/
Shifter —TO. )
Input %*Z//

Shaft

RefDsl 11

Page G-1 Service Parts Manual



DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) ......cccevunnee. 1
2 DIRECTION SELECTOR BRACKET ....covuiuiiiereineineineseeeesesssessesseenesesseens 1
3 DIRECTION SELECTOR SHAFT w..tuitiirieeceeeceeenseeesesesesesseseseseseessnnenes 1
4 DIRECTION SELECTOR CAM .....oiuiuiuiimcieeneineieiseeseieesessesseesessseseesssseennes 1
5 LOCK NUT, 3/8 = 24 ...ttt 1
6 BUSHING ..ottt ettt 1
7
8 NEUTRAL LOCK PIN ..ottt 1
9 COMPRESSION SPRING, 3/8" X 5/8" LG ....cvevurveeereicieeeieeeieeeiesae s 1
10 NEUTRAL LOCK LATCH.....coiuiiriuieireieieinesesseesessisssessesees s sssesssssssssesseens 1
11 D0734-G32 LOCK NUT, 1/4 = 28....ceoeverereeeeeeseeseeseesessies s ssssss s sssnssnanns 1
12 EXTENSION SPRING .....coutiiimieeririneeeineeseieeseessisesesesessssssssessesesssessssssesenns 1
13 2732-G01 BALL STUD, 1/4" ...ttt 1
14 D0734-G35 LOCK NUT, #10 = B2......ooverieeeieieeseeeesesss st 1
15
16
17 MICRO SWITCH .....oiuiiiiiiieeeieieeseee st 1
18 D1062-GO1 SCREW, #4 = 40 X 1" LG .oovoereveeieeieeieeeeeeseseess s 2
19 D0559-G1 WASHER, #4 ... eeesee s s s 2
20 D0565-G1 LOCK WASHER, #4 ....coovoiirireirsieniieeeeeiseie et ssessssnes 2
21 D0526-G2 NUT, #4 = 40 ..ottt 2
22
23
24 REVERSE WARNING BUZZER........cceoniuriiurineenineeneseeneeeenseeensesessenssensnsenes 1
25 SCREW, #6 - 32 X 3/8" LG ....ovueeieeieieieiseieie et 2
26 18 GA WIRE (RED 7") cooueuceireireeseieeseiseee st sse st ssesssensssssesanes 1
27
28
29 2734-G01 SHIFTER CABLE ......o.oouituiieiecie ittt 1
30 CUP WASHER, 1/4" ..ottt 4

Service Parts Manual



.?sku=72721G01
.?sku=72737G02
.?sku=70233G01
.?sku=72738G01
.?sku=14390G1
.?sku=25664G2
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=73290G03
.?sku=01063G01
.?sku=25978G345
.?sku=72734G01
.?sku=25727G01

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 COMPRESSION SPRING, 19/32" X 1" LG ...coeviveiereicieeeeeeeeeeee e 2
32 SHIFTER ARM WITH BUSHING .....ccutuiiiiiineieieineeseeesessesseesseeeesessssees 1
33 LOCK NUT, #10 = 32ttt 1
34 BUSHING, FLIP LOK, .250.......c.oueiiueiiieieeeiieieisiesssse s 1
35
36 0227-GOT| | SCREW, 1/4 =20 X 7/8" LG w..overeeereeeereieiese e 2
37 1027-G2 LOCK NUT, 1/4 = 20 ....ocooeeeeeeeeseeeeseee e seesses s saensas 2
38
39
40 26830-GO1 | LOCK NUT, M8 X 1.25 MM.....oouvuieieieiecesessieissssssessessssss s sssssss s ssessensnes 1
41
42
43 1205-GO1 | DIRECTION SELECTOR HANDLE ..........cocsiuiiiieiieiseiieieessisie e 1
44 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL)......ccceteureririeireeireee e 1
45
46
47 WIRE TIE ..ottt sttt 1
48 DI072-GOT| | CABLE CLIP.....oeeeeeeeeeeeee e 2

Page G-3 Service Parts Manual



.?sku=72735G01
.?sku=74455G01
.?sku=00734G5
.?sku=22754G4
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4
.?sku=17618G1
.?sku=01072G01

DIRECTION SELECTOR

Service Parts Manual Page G-4



ELECTRICAL SYSTEM

44
1 - Includes ltem 2 ?43
5 - Includes ltems 6 - 10 L/
IR

42

See BODY 30

Section 32 See
Starter/Generator
Section

S

= CmSEY /

\ .U & =

\ < 2/ - < /

\\\ C[//?z’:&/
o

Ref Ele 2-1

Front of Vehicle

Page H-1 Service Parts Manual




ELECTRICAL SYSTEM

47 - Includes ltems 48 - 72

RED

/

72

= mv N\
Y 3
oS o
=®nho

Ref Ele 2-2

Page H-2

Service Parts Manual



ELECTRICAL SYSTEM

FUSE BLOCK

HORN BUTTON

PN

1

Seatwrap
Support

84

Ref Ele 11-3

Page H-3 Service Parts Manual



ELECTRICAL SYSTEM

RefEle 11-4

97 - Includes ltems 98 - 103

98
99
100

/101
%102

Service Parts Manual

Page H-4



ELECTRICAL SYSTEM

Rear
Fender

TAILLIGHT

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

112 - Includes ltems 113 - 117

RefEle 11-5

Page H-5 Service Parts Manual



ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

142 - Includes Iltems 143 - 146

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

HOUR METER

151 - Includes ltems 152 - 156

Front of Vehicle

\Ce

RefEle 11-6 H Solenoid

Service Parts Manual Page H-6



ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2) ...cccoovuiurirririrnreneenceneens. 1
2 P6707-GO1 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG .......ccvvvrenennene. 1
3
4
5 P6652-G01 | IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) ....cuceuiereererceeeeeeenens 1
6 * IGNITION COML ..ottt ettt 1
7 * SPACER ..ottt 1
8 * LOCK WASHER ....cootmimeimeseeseesseeeessesessessessssssssssessess st esssssassssssens 1
9 * NUT ottt 1
10 * SCOREW......coitirieeieete ettt sttt 1
11 NUT, MB X T .etiiaeieeeeeeseeee ettt ssesenes 2
12
13
14 6 GA WIRE (BLACK 8", F1 = A2)....eiuieiricinieriieieeseinseess st 1
15 TERMINAL COVER ...t esssessnnsnens 3
16
17
18 24775-G* BATTERY, 12V ..ttt sttt 1
19 D0962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 1.euceeecerieeiieeieeicie et 2
20 D0993-G01 | LOCK WASHER, 5/16" (SILICON BRONZE).........vuueereereereeeereeeneessseeeseeeseeens 2
21 NUT, 5/16 - 18 (SILICON BRONZE) ........cceooiurimiurieieieereneieeseeeessseeseseeseseeseseeeens 2
22
23 BATTERY HOLD DOWN .....couuieineieneeeeseeeseseeesessssesssesseesssessssesssessssssssesneens 1
24 00438-G6 BOLT, 5/16 = 18 X 3/4" LG .e.vuverrereeeeseeieesneeseesssesesssesssssssssesssesses e sssssessssseses 1
25 LOCK WASHER, 5/16"......uiueiueeiieeneseeseaeiseseesese s esssssssseessseesssesesssssssessssessnns 1
26 WASHER, 5/16" (STAINLESS STEEL)......coiiuiieieieeeeeseeieeieeeseisesessessessesensenes 1
27
28
29 P7044-G0 GROUND CABLE .....cuuitueieiereeseteeseetesses st ese st sttt ess s 1
30 P5976-G1d | 14 GA WIRE (BLACK B") ...euuuiuireiaiieiieeeiseeseeseee et 1

Page H-7 Service Parts Manual


.?sku=26651G02
.?sku=26707G01
.?sku=26652G01
.?sku=13632G1
.?sku=25887G01
.?sku=25682G1
.?sku=00962G1
.?sku=00993G01
.?sku=00994G01
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=27044G03
.?sku=25976G19

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 00438-G6 BOLT, 5/16 = 18 X 3/4" LG ..ecveeeeiecieececeteseete et 2
32 LOCK NUT, 5/16 = 18 ...eueuieericeeeeeneieineieessisessssse s ssss st esss s 2
33 FLANGED BOLT, M6 X 1 X 23 MM LG ..o 1
34
35 6 GA WIRE (BLACK 23", F2 = SOL) ....cueviiiiieieiineieieisssie e 1
36
37 4938-G01 | WIRE HARNESS (CONTROL)......cviuieeeeeeceeeeieeeeeesaesesaesesaesesseses e eeneeenes 1
38
39
40 WIRE TIE ..otutuetseteeeeseeseesetess sttt AR
41
42 (070 1 TSR 1
43 WASHER, /4" ...ttt 1
44 D 5 SCREW, 1/4 = 14 X B/4" LG ..o 1
45
46
47 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 73)....c.ccocvuevinnnne. 1
48 BRACKET ...ttt 1
49 VOLTAGE REGULATOR........cooiieieiecececiete ettt 1
50 D0415-G2 BOLT, 1/4 =20 X 1 1/4" LGi.vooeeeeeceeeeeeeeeeeeeeee e 1
51 1027-G2 LOCK NUT, 1/4 = 20......cucueeeeeceseeeseeeeee e 1
52
53 72872-GO1 IGNITOR ...ttt ee st n s sn s s snansananes 1
54 00414-G8 BOLT, 1/4 =20 X 1" LGi.ooviirieiieeeieeeietesete et 1
55 BOLT, 1/4 = 20 X 5/8" LG ...eveeeeeeerceereeeeiecee e sesae s s 1
56
57 SOLENOID ..o eesessesesees s ses s es et esneeens 1
58
59 1027-G2 LOCK NUT, 1/4 = 20......oucueeeeeeceseeeeeeeeee e 3
60

Service Parts Manual

Page H-8



.?sku=11027G1
.?sku=26676G01
.?sku=25972G85
.?sku=74938G01
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=72909G01
.?sku=73057G01
.?sku=27739G01
.?sku=00415G2
.?sku=11027G2
.?sku=11027G2
.?sku=00414G5
.?sku=27153G01
.?sku=11027G2
.?sku=11027G2

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61
62
63
64
65 FASTON TAB, 90° ....ouiutuueireeseeeeresteeteessssieesessssiessessssaesssssese e sssesesassssesnes 1
66 FASTON TAB, #10 X 1/4" ..ottt 1
67 LOCK WASHER, #10 ....cvuceeeiereieeercseeseieesesceseseessssessssssssssssseessseessssesssesnssnes 2
68 NUT, #10 = 32 ..ottt 2
69 18 GA WIRE (BLACK 5 3/4") ....euiuieieeeieieiseee e eseeese s 1
70 600418-GO1 IN-LINE FUSE HOLDER ..ottt 1
71 D 3 LOCK WASHER, 5/16" .......ouvuieciiiiieieieiessesse s 2
72 NUT, 5/16 = 24 ..ot 2
73
74
75
76 FUSE BLOCK ...ttt s st s 1
77 RIVET, 1/8" X 18/168" LG .v-euiueeeeecieeeeeecee et st 2
78 15 AMP FUSE ...ttt st 3
79
80
81 HORN ...ttt sttt 1
82 BOLT, 1/4 = 20 X 5/8" LG ...evuereeereecneeeisessseeseesesssssseessessssssesssssisssesssssessessens 1
83 WASHER, 1/4" (STAINLESS STEEL)......cctutererieerereeeeeeseneeseeeseseseseeseseesesesnenns 1
84 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cvovururieeerecereieereieeseeeesese e 1
85
86 HORN SWITCH ...ttt 1
87 HORN SWITCH CAP AND NUT ..coiuiiiaieieereneereeesesesesese s esssssssensseens 1
88 HORN SWITCH BOOT ...ttt ess st essessesnes 1
89 19233-G1 HORN SWITCH LABEL ..ottt sse s 1
90 RIVET, 3/16" X 1" LG (ALUMINUM) ......ovrvirireieeieieieeece e 2

Page H-9 Service Parts Manual



.?sku=73446G01
.?sku=73446G01
.?sku=73446G01
.?sku=73446G01
.?sku=00565G5
.?sku=00526G4
.?sku=25978G56
.?sku=00565G8
.?sku=00544G4
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=00891-G2
.?sku=17318G1
.?sku=17318G2
.?sku=27068G01
.?sku=71055G01

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

91

92

93 HEADLIGHT (INCLUDES ITEM 94).....c.cuouiiiuriririeeeieeneeieiseseseneesessseeesseseseeeenenas 2
94 D0906-G6 SCREW, #10 - 168 X 1" LGiuuvueriireireieieeceseiseie et 2
95 JUMPER WIRE (HEADLIGHT) ...ttt 2
96

97 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 98 - 103) ........cceeuue... 2
98 TURN SIGNAL LIGHT ...ttt 1
99 WASHER, 1/4" (STAINLESS STEEL) ....cvveiieieeeieeieieieeie e 1
100 WIRE ASSEMBLY ...ttt sttt esees 1
101 LOCK WASHER, 1/4" ...ttt 1
102 NUT, 174 = 20 oottt 1
103 PUSH-ON TERMINAL (MALE) ...ttt essse e ssessessesssseeens 1
104 | 20574-G5 LENS, AMBER .......oouiiiitiiiieiieieieises sttt ettt 1
105 SCREW, #6 = 18 X 5/8" LG w...vveueeieeieieiressieieiseese s nes 2
106 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE)........ccccocruriunnnee. 1
107 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ......c.cccoevriirrernn. 1
108

109

110 TAILLIGHT ASSEMBLY (COMPLETE).......cuturiueireeeeneenesesssessessesssessesseessenssesanes 2
111

112 TURN SIGNAL KIT (INCLUDES ITEMS 113 = 117) ... 1
113 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 114) | 1
114 TURN SIGNAL FLASHER.......c.cooiiieiiiieieieieeie s 1
115 FLEX LOOM, 3/8 X 8" LG ....viueviiiecieiiecie et 1
116 WIRE TIE ...ttt s 2
117 STEERING COLUMN COVER .....cocuimieemriercenereenensesesenensesessenesesessenessenens 1
118

119 | 72228-G01 | WIRE HARNESS (ACCESSORY).....oiiiuiirireiieisrieesesessesseessssssssesssssessssssessennns 1
120

Service Parts Manual Page H-10


.?sku=20209G3
.?sku=00906G6
.?sku=74337G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02
.?sku=32739G2
.?sku=75107G01
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3
.?sku=17618G1
.?sku=20965G3

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
121
122
123 | 33639-G03 | IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED).......ccccoevrrrrennen. 1
124 LOCK WASHER, 3/4"........ooiiiueiieeieieieieieeieisis ettt 1
125 | 17137-G1 FACE NUT, 3/4 = 20 ....cooiuitieieieeseie ettt 1
126 IGNITION KEY ..ottt 1
127 WIRE HARNESS (KEY SWITCH) .....cooviueiieeeeerieeeeeenesenessiseseeseseeseseessseeseseeees 1
128
129
130 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT) ..ooovuiiuiiiieiieieieieeieieieiseiscessese e 1
131
132 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) .....cooovuriunirinnn. 1
133 FUEL GAUGE ......ovviieeteieieete ettt st 1
134 INDICATOR LIGHT ..ottt 1
135 HARNESS (OIL LIGHT/FUEL GAUGE) .....ooviiueirieeeesecie e 1
136 18 GA WIRE (RED B").....cucviuieicieicieiesieisse s 1
137
138
139 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG ...vvveeeeeeeeeeceeiacieesese s 2
140
141
142 | 74444-GO1 | CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 143 - 146) ......c.cccovvnee.e. 1
143 CONSOLE INSERT PLATE .....uiiiiieieiieieieiseeie et 1
144 LABEL (CONSOLE INSERT PLATE) ....ccuiiiuereeneneeriseereneeseseeseeeessessssssennenes 1
145 POWER OUTLET (12 VOLT) oottt 1
146 RIVET, 3/16" X 7/16" LG (ALUMINUM) ........coovrirererceeeeeeeeee e 2
147 | [B3623-G01 DRIVE RIVET, 3/16" X 3/8" LG ....couevuivieeieeieeeeeeiesisisese s s 3
148 WIRE HARNESS (POWER OUTLET) ...cutuieiieieicereiseiecseieesesssssssesseeesssssssesanes 1
149
150

Page H-11

Service Parts Manual



.?sku=00568G6
.?sku=17063G1
.?sku=73041G01
.?sku=71131G01
.?sku=21553G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=71077G03
.?sku=35966G01
.?sku=71078G01
.?sku=14601G10
.?sku=33623G01
.?sku=71081G01

ELECTRICAL SYSTEM

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM

PART NO.

1 2 3 4 5 DESCRIPTION QTy.
151 | 75114-G02 | HOUR METER KIT (INCLUDES ITEMS 152 - 156)........ccceeviuerciercieisieienenas 1
152 HOUR METER .......cuiuiuiirtitieeseeseesesesssseesesstsssess e sssessessssssnes 1
153 HOUR METER BRACKET ..ottt esesese e esssssesenas 1
154 SCREW, #10 - 24 X 1/2" LGi....veevieeiiecieeieceeieee s 2
155 LOCK NUT, #10 = 24ttt 2
156 WIRE HARNESS (HOUR METER)......cccoooiiiiiiteteececeee e eeeaesen e 1

Service Parts Manual

Page H-12



.?sku=21573G1
.?sku=74019G02
.?sku=00379G4
.?sku=14390G10
.?sku=75117G01

ENGINE AND MUFFLER

See
ELECTRICAL

AND CHOKE
Section

S
CARBURETOR

Service Parts Manual

Page J-1



ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 72845-G01 | ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C)
(INCLUDES ITEMS 3 = 9, 12 = 22) c...ooooommnreeieeireneeeeesseeesseesessseessseeeeeseeee 1
2 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C)
(INCLUDES ITEMS 3 - 8, 10 = 20, 23) ....cccvvvieemmmrireeeeesseensesesesseessesessseeeeees 1
3 TIMING BELT ..o 1
4 TIMING BELT COVER .....cccoiiiriiimeneeesissesesesss s 1
5 TIMING BELT COVER GROMMET w....cccvoummrreimmrnnesseseeissseseeesseseeesesss 1
6 BOLT, MB X 1 X 12 MM LG....coooiririeemmeenseeaessseeeeseesesssessesessssssesseeeenns 3
7 505910} DIP STICK (10 DEGREES) ...ttt 1
8 72885-G01 IGNITION COIL BRACKET (295CC)........ccoomrrreeeerimmrerseeeesassssseeesssssseeeeee 1
9 IGNITION COIL BRACKET (350CC).......cccuumureeeeesimmaenssesessasesseseesssseeseee 1
10 | 72867-G02 SPARK PLUG (NGK B?P? or ?K?R4ES - RESISTOR) (295C0)................... 2
1 | 72867-GO1 SPARK PLUG (NGK B?P? or ?K?R5ES - RESISTOR) (350CC)................... 2
12 VALVE COVER ....oocvvuimmmeniemmiesesseesessssesssessses s 1
13 VALVE COVER GASKET .......coooouuirieieiiaimnisseseiesssssesssesessssesssssecsese 1
14 FLANGED BOLT, M6 X 1 X 23 MM LG......cccvvvveeurinreeeerinsenseeeesereeseeeeenns 6
15 OIL FILLER CAP......oeeeeeeeeeeee ettt 1
16 | 26720-GO1 OIL FILLER 'O RING ... 1
17 OIL FILTER wooooooeeeeeeaeeeesseeseesssssessssseeeess s ceneens 1
18 OIL FILTER "' RING ... 1
19 BOLT AND WASHER, M6 X 1 X 12 MM LG .......cvvvierrreercreniesceeeeeenne 3
20 STUD, MB X 1 X TBMM LG......ooveeeceeeeeeeeeeeeeeee e 2
21
22
23 4829-GOM | MUFFLER ....ooouuirerieimmieneeeessseseseesasss s ssssssse s 1
24 | 25531-G01 | EXHAUST GASKET .....cooiviiiieiiinnieiesissseeseseessssessssssess s 1
25 NUT o 2
26 BOLT AND WASHER, M8 X 1.25 X 18 MM LG ......ccccoovvvveerrrieirrreniesscneniens 1
27 BOLT, 5/16 - 18 X 1" LG ..ttt seen e 1
28 LOCK WASHER, 5/16".......cooocuuurrreieermmneesesieesssesseseesseessssssesss s 1
29 | po642-G8 WASHER, 5/18" ....ooorvveeeeeamerneeiesssceseessssesssssesesss s 1

Service Parts Manual



.?sku=72846G02
.?sku=26626G01
.?sku=72908G01
.?sku=26631G01
.?sku=26678G01
.?sku=605910
.?sku=72869G01
.?sku=72848G01
.?sku=72876G01
.?sku=26676G01
.?sku=26601G01
.?sku=26591G01
.?sku=26710G01
.?sku=26680G01
.?sku=72307G01
.?sku=74829G01
.?sku=25532G1
.?sku=00438G8
.?sku=00565G8
.?sku=00642G8

ENGINE MOUNTING

Ref Emt 2

Service Parts Manual

Page K-1



ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 FRONT ENGINE MOUNT ....ooviiiiiniiieenceeieseeesese e eesesssseesss e ssse s sssseeenns 1
2 REAR ENGINE MOUNT ....oouitiiiieneieineieeseieesessse st sseenes 1
3 BOLT, 7/16 = 14 X 1 1/2" LG 1ot 4
4 LOCK WASHER, 7/16"......coeeeieieeeneieiseeseseisisis st ssse s sse s 4
5 WASHER, 7/16" ....outeietieieeie ettt 4
6
7
8 D0428-G6 BOLT, 3/8 - 16 X 2 3/4" LG ..ottt 2
9 SPACER . ...ttt ettt ettt 2
10 70269-G01 | CROSSMEMBER BRACE .....c.ouoiuiiiieiiieceiseisissse st 1
11 72253-G01 | MOUNT BRACKET ....coovuiiiiieciitieeieistsssesse st ss s st 1
12 WASHER, 3/8" ......ouitieiieieeieesteees sttt 2
13 LOCK NUT, 3/8 = 16 c..euuieceiacieinceneeeeeseesissteeseesese e sseessssssses s s sssssesssssssssessnns 2
14 BOLT, 5/16 = 18 X 7/8" LG ...eueueeeeeencieincaeeeisesiessesseseisss s sesssssse s 2
15 WASHER, 5/16" (STAINLESS STEEL).....ccovturimririeereneereseereeeeseeeenesseseseeenesnenes 2
16 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....c.cevireirreiireicreieeieseeie e 2
17
18
19 BOLT, 3/8 = 16 X 4 1/2" LG c.eeeiieieieieecee ettt 1
20 WASHER, 3/8" ......outitiiseieieeieteis ettt ettt 1
21 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" .....curiueiriueirieereeeneeeseeeseeeeenens 4
22 WASHER, 2 1/2" OD X 5/8" ID X 1/8" ....eutueeeerrieereineseeeieensseesessasssesseesensensaes 2
23 ISOLATION MOUNT ...cvoeiiaeesseeseeseseeneseeseseesessssesssssee e sss s ssssssssessssessssesnenns 1
24 WASHER, B/8" ....eeuiuieseeeaeeeseeseseessseeses e seee e st se s esa s es s esseeeseeeens 1
25 LOCK NUT, /8 = 16 c..ueeeeiieceeeceeseeseseesese st 1
26
27
28 ENGINE GUARD.....cotuttiutieireeescenesae e tsessessss s saessessssessssesssssssssessssessssesnsnns 1
29 BOLT, 7/16 = 14 X 1 1/2" LG ettt 4
30 LOCK WASHER, 7/16" ...ttt ise ettt snssseses 4

Service Parts Manual Page K-2



.?sku=72010G01
.?sku=72011G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2
.?sku=00922G3
.?sku=00428G6
.?sku=72016G01
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=00438G7
.?sku=01110G03
.?sku=01109G01
.?sku=00430G4
.?sku=15121G1
.?sku=72050G01
.?sku=72051G01
.?sku=72015G01
.?sku=72051G02
.?sku=11098G5
.?sku=11098G5
.?sku=70527G01
.?sku=00463G4
.?sku=00463G4
.?sku=00566G2
.?sku=00566G2

ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 WASHER, 7/16" ..ottt ettt 4
32
33
34 D0439-G2 BOLT, 5/16 - 18 X 1 1/8" LG ..euceueeirireieecieeieieieeeeese st 1
35 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceveveiririerireieereineseseeseeseseeseene. 1
36 STRAP, DIFFERENTIAL - GAS MED/TXT ..ottt 1
37 SPACER ...ttt 1
38 'U' BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LGi...c.vuvieeiereieieieieeieeie e 2
39 WASHER, 7/18" ...ttt sttt 4
40 D0734-G1 LOCK NUT, 7/16 = 14 oottt s 4

Page K-3

Service Parts Manual



.?sku=00922G3
.?sku=00922G3
.?sku=00439G2
.?sku=72017G02
.?sku=75048G01
.?sku=72035G01
.?sku=00922G3
.?sku=00922G3
.?sku=00734G1

ENGINE MOUNTING

Service Parts Manual Page K-4



FRONT SUSPENSION

Ref Fsp 10

31 Frame

Part of
Frame

Page L-1

Service Parts Manual




FRONT SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
1 FRONT AXLE ...ttt 1
2
3 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12).................. 1
4 * SPINDLE (DRIVER SIDE) .......coiiiiiiiniieiseeeinsinessseeseesssssse e 1
5 BEARING ..ottt 2
6 GREASE FITTING, STRAIGHT ..ottt 1
7 GREASE SEAL ..ottt 1
8 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) ................ 1
9 LUG BOLT, 1/2-20 X 1 3/16" LG...eovvveeeeieieeeee e 4
10 BEARING AND RACE ASSEMBLY (COMPLETE).......c.coviuieeinieieieiienns 2
11 12093-G1 SLOTTED NUT, 1= 14 oo 1
12 COTTER PIN, 5/32" X 1 3/4" LG w..vvieieeeicieieiseiseieee e 1
13
14 70534-G03 | SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) ............. 1
15 * SPINDLE (PASSENGER SIDE)........c.ouiiiiieeieeieieeeeeseeiesiesse s 1
16
17 SPINDLE CAP ...ttt 2
18
19 BOLT, 1/2 = 13 X 5" LG vttt 2
20 WASHER, 1/2" ..o 4
21 KING PIN TUBE ......oiiieceeie et 2
22 THRUST WASHER, 7/8" ...ttt 2
23 4390-G6 LOCK NUT, 1/2 = 13 1ot 2
24
25
26 SHOCK ABSORBER .........ooiiiiiieeiieieisesesse s 2
27 SHOCK ABSORBER WASHER ........coouiiiiiiiicieicieieieiei s 8
28 RUBBER BUSHING ......cocuoiiiiiiiicieieisceie e 8
29 D s NUT, 3/8 = 24 ..o 4
30 SHOCK ABSORBER BOOT ......oouieiiieircicieie e 2

Service Parts Manual



.?sku=70515G01
.?sku=70535G03
.?sku=16623G1
.?sku=10389G3
.?sku=25146G1
.?sku=35886G01
.?sku=19862G1
.?sku=50892G1
.?sku=00798G8
.?sku=12091G2
.?sku=01040G01
.?sku=00571G5
.?sku=70328G01
.?sku=16982G1
.?sku=14390G6
.?sku=70630G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70509G01

FRONT SUSPENSION

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
31 WIRE TIE ..ottt 4
32
33 LEAF SPRING (HEAVY DUTY)..coiuriimririeeeneneeressinesenessessses s sssessssessssesenns 2
34 SPRING PLATE ...ttt 4
35
36 D0734-G1 LOCK NUT, 7/16 = 14 ..ot 16
37 BOLT, 7/16 = 14 X 1 3/4" LG ..eceeeeeiceeeeieie e 12
38
39 WINCH RECEIVER ........ouiiiiiiieieiieete it 1
40 VINYL CAP ...ttt 2

Page L-3 Service Parts Manual



.?sku=31539G1
.?sku=70422G01
.?sku=70163G03
.?sku=00734G1
.?sku=00463G11
.?sku=74255G01
.?sku=10044G01

FRONT SUSPENSION

Service Parts Manual Page L-4



FUEL SYSTEM

Front of Vehicle

25
@

To
Carburetor

To Crankcase
Pulse Fitting

Part of
Frame

Page M-1 Service Parts Manual



FUELSYSTEM - CALIFORNIA REQUIREMENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
1 FUEL TANK (FOR ELECTRIC FUEL GAUGE)........c.coiueieiieieieeeeeeieeeeeeieeeen, 1
2 FUEL TANK CAP......iieittiriee ettt es ettt ens e 1
3 72229-G01 | FUEL LEVEL SENDER ADAPTER .....ooviiiiieieiciciecee s 1
4 SCREW, #6 = 32 X 1/2" LG.eeeieieieieiecieieiciseie et 2
5 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) ........ 1
6 * GASKET ..ottt 1
7 2232-G01 SCREW, #10 = 32 X 3/4" LG...oooeieiceeeieeeie e 5
8
9
10 BOLT, 5/16 = 18 X 1" LG ..ot 1
11 00559-G8 WASHER, 5/168" ..ot 4
12 SPACER ..ottt 1
13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......vvrvieirircieeieieies e 3
14
15
16
17
18 FUEL FILTER ...ttt 1
19 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) .......c.ccvvvere.n. 2
20 CLAMP ..ot 5
21 FUEL PUMP ...ttt 1
22 SCREW, 1/4 = 14 X 3/4" LG....cueiieeieieeeeeeeeeeeeeee e 2
23
24 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) .....cevvvririrrnnen. AR
25 HOSE CLAMP, 1/4" ...t s 3
26 P7184-G01 | TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) .....cveverieieieiciseieieieieise s AR
27
28 WIRE TIE .ottt ettt 3
29 P2280-G1 VINYL TRIM, 6 1/4" LG (BULK) ....cooovivieieiieiecieieieieeieee s AR

Service Parts Manual Page M-2


.?sku=72092G02
.?sku=72282G01
.?sku=72230G01
.?sku=20048G2
.?sku=72232G01
.?sku=00438G8
.?sku=70483G01
.?sku=72084G01
.?sku=17470G1
.?sku=17470G1
.?sku=18292G1
.?sku=72873G01
.?sku=00114G6
.?sku=17470G1
.?sku=17470G1
.?sku=11391G4
.?sku=27184G01
.?sku=17618G1
.?sku=22280G1

FUELSYSTEM - CALIFORNIA REQUIREMENT

2

CALIFORNIA EMISSION REQUIREMENT \

To 25" To Crankcase
Carburetor Pulse Fitting

Front of Vehicle

\Ce

Page M-3 Service Parts Manual




FUELSYSTEM - CALIFORNIA REQUIREMENT

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
1 FUEL TANK (FOR ELECTRIC FUEL GAUGE)........c.coiueieiieieieeeeeeieeeeeeieeeen, 1
2 FUEL TANK CAP......ooiiiiieieieeeeee ettt 1
3 72229-G01 | FUEL LEVEL SENDER ADAPTER .....ooviiiiieieiciciecee s 1
4 SCREW, #6 = 32 X 1/2" LG.eeeieieieieiecieieiciseie et 2
5 P0048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) ........ 1
6 * GASKET ..ottt 1
7 2232-G01 SCREW, #10 = 32 X 3/4" LG...oooeieiceeeieeeie e 5
8
9
10 BOLT, 5/16 = 18 X 1" LG c..iuetiiecieiieecee ettt 1
11 00559-G8 WASHER, 5/168" ..ot 4
12 SPACER ..ottt 1
13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......vvrvieirircieeieieies e 3
14
15
16
17
18 FUEL FILTER ..ot 1
19 608014 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK)........c..corvrer.. AR
20 CLAMP ..ottt 5
21 FUEL PUMP ...ttt 1
22 D0114-G4 SCREW, 1/4 = 14 X 3/4" LG.....oooeeieieeeieee e 2
23
24 608014 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) .....ccoovvririrrnne. AR
25 HOSE CLAMP, 1/4" ...t 3
26 P7184-G01 | TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) .....oeveeieeieiciecieieie s AR
27
28 WIRE TIE ..ottt ettt 3
29 P2280-G1 VINYL TRIM, 6 1/4" LG (BULK) .....covivieieeieieeieieieieeiee s AR

Service Parts Manual Page M-4



.?sku=72092G02
.?sku=72282G01
.?sku=72230G01
.?sku=20048G2
.?sku=72232G01
.?sku=00438G8
.?sku=70483G01
.?sku=72084G01
.?sku=18292G1
.?sku=72873G01
.?sku=00114G6
.?sku=11391G4
.?sku=27184G01
.?sku=17618G1
.?sku=22280G1

REAR AXLE

1 - Includes Items 3 - 30

Ref Rax 11

Page N-1 Service Parts Manual



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 REAR AXLE ASSEMBLY (13.32:1) (INCLUDES ITEMS 3 - 30)......cccevvvvurrennnns 1
2
3 FLANGED BOLT, M8 X 1.25 X 100 MM LG ....cc.vuurmreerrireneeneneerencencseenennenes 7
4 FLANGED BOLT, M8 X 1.25 X 110 MM LG ...cc.vrviiicieiiesieirceiee s 1
5 FLANGED BOLT, M8 X 1.25 X 120 MM LG ......coeururiiiisirieeieee e 1
6 FLANGED BOLT, M8 X 1.25 X 130 MM LG -...ccucuvuinicieneeceeesenseeeeiseeens 1
7 LOCK WASHER, 8 MM .......couiuieiiieiiieieieiessesse s ssnsnes 4
8 26827-G01 NUT, M8 X 1.25 MM .....oouiiiiminriiieieieeeeseeessees e 4
9 OIL CHECK PLUG ...ttt et 1
10 GASKET, 8 MM ....euieiririceeeeeseeeiee sttt 1
11 OIL DRAIN PLUG ...ttt 1
12 GASKET, 14 MM ...oviiiieisiriieee ettt eseneseses 1
13 OIL FILLER PLUG ...ttt 1
14 INPUT SHAFT SEAL ...oovuiiiieieieice ettt 1
15
16 26766-G01 AXLE SHAFT SEAL.....ouiiiiiiiiniieieeeissiseseese st ssss st sse s sesssssssesans 2
17
18 72058-G01 AXLE TUBE (DRIVER SIDE).....cooiiiiiiieieieiseieesessieisssese s ssssssse e ssssnsns 1
19 AXLE TUBE (PASSENGER SIDE)......cocooiiieeeeeeeeeeeeeeeteeees e enen, 1
20 AXLE SHAFT (DRIVER SIDE)......oceieeeteeeeteeeeeeee e ese e eeseen e nne 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE)........cocoiiiiireiniieieieieiseiesse e 1
22 26814-G01 RETAINING RING ..ottt 4
23 BALL BEARING ......euereeeeeceesceeeeeeeeeseeesesesessessssssssessssssssessssessssssssesssenes 2
24 FLANGED BOLT, M10 X 1.5 X 23 MM LG ....coviuiinrerercerceeneeeneeeeeeeeeeens 10
25 WASHER, 10 MM ...ttt 10
26
27 BRAKE CABLE BRACKET (SEE BRAKES SECTION) ........cccovvvvuieererrrnenen. 1
28 BRAKE CABLE BRACKET (SEE BRAKES SECTION) .......cccoeueunienireineereeneenn. 1
29 DIFFERENTIAL SKID PLATE ...ttt eesseesesesssse s sns s 1
30 FLANGED BOLT, M8 X 1.25 X 120 MM LG ....cocvvuuercereneireeeseeeseeeseseeseeeeeneens 2

Service Parts Manual



.?sku=74545G01
.?sku=26823G01
.?sku=26824G01
.?sku=72053G01
.?sku=72053G01
.?sku=72052G01
.?sku=26826G01
.?sku=26768G01
.?sku=26769G01
.?sku=26770G01
.?sku=26771G01
.?sku=26772G01
.?sku=26761G01
.?sku=72059G01
.?sku=72056G01
.?sku=26811G01
.?sku=72260G01
.?sku=26828G01
.?sku=72349G02
.?sku=72053G01
.?sku=72053G01

REAR SUSPENSION

RefRsp 11

Page P-1 Service Parts Manual



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 HEAVY DUTY LEAF SPRING.....c.ciiuiiiueiierieereetneeeseeesessessseessseesese s ssssesseens 2
2
3 SPRING PLATE ...ttt ettt 2
4
5 72618-G02 | ‘U BOLT, 3/8- 16 X 2" X 2 1/8" LG ...euvuieieirrieeeicieieiseessieeseee et 4
6 D0560-G1 WASHER, B/8" ..ottt 8
7 LOCK NUT, 3/8 = 16 ...eeueeeeenreresreeseenesseseseesessesesstsesssesesssssssssesssssssssssssssssssessans 8
8
9 FLANGED BUSHING ......coviueiereiiririeeeeie s sese st sneesscens 4
10 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG ...eucvuieiueeeeceeieeeeeeseieesessesesseseeeene. 2
11 LOCK NUT, B/8 = 16 ...ceveeeeeeceececeese s ssessesssas e s 2
12
13 FLANGED BUSHING ......cotuimitiariincenescesisiseseesestses s sseesssse s ssssessssessnns 8
14 SPACER ..ottt ettt 4
15 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL)....oevvieirieerreeireeieeieeieeen. 4
16 SHACKLE PLATE ...ttt 4
17 LOCK NUT, 3/8 = 16 c..eueieeiieeeiecereseereseesesesssse et 4
18
19 SHOCK ABSORBER........coouiiiiieiietsietsese sttt 2
20 SHOCK ABSORBER WASHER .......coouiiiiiieiiieieiseinese et esssessesons 8
21 RUBBER BUSHING .......outtimiiaeiiciiseesee it ss s sse s ensessees 8
22 D 3 NUT, B/8 = 24 ...t 4

Service Parts Manual Page P-2



.?sku=74207G01
.?sku=72357G02
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70291G01
.?sku=70291G01
.?sku=14158G1
.?sku=12262G1
.?sku=70291G01
.?sku=70291G01
.?sku=70289G02
.?sku=00665G9
.?sku=70290G02
.?sku=11098G5
.?sku=11098G5
.?sku=76418G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6

SEATING

Front of Vehicle

\CH

1-Includesltems2-9

RefSea 11-1

Page Q-1 Service Parts Manual



SEATING

40 - Includes Iltems 23 - 29

Front of Vehicle

\C @

Handrail

SIDE BASKET

59 49 - Includes Item 50, 51

///'/\ 50 - Includes Item 51

Ref Sea 11-2

Service Parts Manual Page Q-2



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) ..o, 1
2 * TEE NUT oottt 8
3 RUBBER PAD ....c.ocuitiiiiitisesieesiee ettt 2
4 * FLAT STAPLE ..ottt 110
5 * FLAT STAPLE ..ottt 46
6 VINYL TRIM (SEAT BOTTOM) ....coviiiiiiiieiieieieseeiesesseie s 1
7 71602-G** VINYL SEAT BOTTOM COVER .....coooiiiiiiieiieeieieeeeieieiee i 1
8 * FOAM PADDING (SEAT BOTTOM).....cciuiiiiireereineinseesensiesse e 1
9 * SEAT BOTTOM (WOOD).......coiuiririiriiiiniseeseisseessssesssesssesse e 1
10 604912-G** | TWO TONE VINYL SEAT BOTTOM ....coiuiiiiiiiiriiisieieeneesisese e 1
11 SEAT BOTTOM (ST CUSTOM) ..ot 1
12
13 HIP RESTRAINT (PASSENGER SIDE) .....c.cooviuiieiiieieieiieieieiseeieie e 1
14 HIP RESTRAINT (DRIVER SIDE)......cciuiiiiiiriniiieininineieieise et 1
15 71204-G01 | BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)...covuiiieiieieieieieieeie e, 8
16
17
18 607535 TORX HEAD SCREW ...ttt 4
19 SEAT HINGE ...ttt 2
20 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ..ot 4
21 SEAT BACK (ST CUSTOM) ..ottt 1
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......ccooiuriiirieineieireienen. 1
23 * FLAT STAPLE ..ottt 95
24 71752-G01 PLASTIC SEAT BACK COVER .....coiiiiiieicinsiecie s 1
25 * SEAT BACK (WOOD) ...ttt 1
26 SCREW, #8 X 3/8" LG (STAINLESS STEEL) ....cooviuiieirieieieieieieieie s 4
27 * TEE NUT oottt 4
28 * FOAM PADDING (SEAT BACK) .....coiiiriiiiieineeeiseissesssisssesse e 1
29 71753-G** VINYL SEAT BACK COVER ....ocooiuiiiiiiieieieeieee s 1
30 604916-G** | TWO TONE VINYL SEAT BACK ......oiiiiiiiiiieiiinieisisiesisese s 1

Page Q-3

Service Parts Manual



.?sku=17074G1
.?sku=71012G01
.?sku=604906
.?sku=71701G01
.?sku=71702G01
.?sku=71610G01
.?sku=00720G08
.?sku=604908
.?sku=01107G01

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 SPACER ....oviietiete ettt 2
32 SEAT BACK SUPPORT .....ooouiiiiiiiiieieceie e 2
33 D g BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....c.cviuririiiieireieieeiesee e 4
34 LOCK WASHER, 1/4" (STAINLESS STEEL) ....ovuvurieirieereeereieeseseesese e 4
35 DI006-GOZ | BOLT, 3/8 - 16 X L 1/2" LG w.euruireeiieicieiscieieiee ettt 4
36 WASHER, 3/8" ...ttt sttt ettt ettt ettt 4
37 ADJUSTABLE BUMPER ......ocotimiiiiineencneeseseessssessse s sessseesssesees 2
38 LOCK NUT, 5/16 = 18 ...eeuiieeeeseieseieseeseseessseesssesssssesssssssssssssesssssssssssnsssssssesnnens 2
39 b 0 SCREW 1/4 - 20 X 1" ..ottt 4
40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......cooiuniirieineinireienen. 1
41 SEAT BACK SUPPORT ..ottt 1
42 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).....cceuivrierrieireeieisisereiese e, 4
43 LOCK WASHER, 1/4" (STAINLESS STEEL) ..ot 4
44 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ....cuiieiicirieree e 2
45 ACORN NUT, 1/4 = 20 ..ottt 2
46 END PLUG, 3/4" ..ottt 2
47
48 BED ASSEMBLY ..ottt 1
49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51)....coviviieiieieiieenee. 1
50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) w...covuiiiiiieinieeenensineieeseseenessessseennenes 1
51 75252-G** VINYL SEAT BOTTOM COVER.......coiiriiiimiiniieinieineeeeieiee e 1
52 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) ..ot 2
53 TEFLON WASHER, 5/16" .....oiiiiiiieieieieieieisesisiss st 4
54 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....coovtericirieirieieeeeseeeseeesseeseeeees 2
55 END CAP, B/4" ..ottt s 4
56
57
58 BED FRONT (INCLUDES MAT) ......cuiiiiiuiieiiiriieieiieseieieiseese e 1
59 D g BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)....cceoiuriiirieirireisireieieeeeeeeeeeens 4
60 WASHER, 5/16" .....tiuiteeiteieieesisietet ettt enen s 4

Service Parts Manual



.?sku=70364G01
.?sku=74111G01
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7
.?sku=01006G02
.?sku=00560G1
.?sku=70113G01
.?sku=11027G1
.?sku=605056
.?sku=75258G01
.?sku=00661G8
.?sku=00661G8
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7
.?sku=16705G6
.?sku=00520G1
.?sku=75261G01
.?sku=71062G01
.?sku=17255G1
.?sku=00891G3
.?sku=19859G1
.?sku=71060G01
.?sku=00661G6
.?sku=00664G7
.?sku=00664G7
.?sku=00664G7

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 SUPPORT FRAME ..ottt s s 1
62 BOLT, 5/216 - 18 X 1" LG ..eeieiieciiieie ittt 2
63 00559-G8 WASHER, 5/16" .....ooviieiiieiieieee ettt 2
64 LOCK NUT, 5/16 = 18 ...euveeiareesceeseieseeneseissssessssisssessssessseesssessssssssseessssssssesnsans 2
65 BOLT, 5/16 = 18 X 2 1/2" LG .t 2
66 NYLON BUSHING ......ccuiiuiieiciicie ittt 4
67 00559-G8 WASHER, 5/16" .....oovieiieiieiet ettt 2
68 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ....coovrieieiriririeineeeseeeseeeseeeseeeens 2
69 HANDRAIL ....coviti ettt 2
70 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) .....coevevieeeieeeciereieeeanas 2
71 D0664-G§ LOCK WASHER, 5/16" (STAINLESS STEEL) ......ceviviiirieieieisieieieie e 2
72 ACORN NUT, 5/16 = 18 ...ttt 2
73 END CAP, 1" ..ottt 4
74
75 SIDE BASKET (BLACK)....c.cutiriiiiiseieteeieise ettt 2
76 D g SELF THREADING SCREW, #12 - 24 X 3/4" LG ..cvveeereerieieneesesese s, 4

Page Q-5

Service Parts Manual



.?sku=75193G01
.?sku=00438G8
.?sku=00654G3
.?sku=00654G3
.?sku=00440G4
.?sku=17838G1
.?sku=00654G3
.?sku=00654G3
.?sku=75196G01
.?sku=00762G2
.?sku=00664G8
.?sku=00520G3
.?sku=75261G02
.?sku=75460G01
.?sku=00106G6

SEATING

Service Parts Manual Page Q-6



STARTER / GENERATOR

tems 2 - 43
tems3-5

1-

tems 10-13
tems 18 - 23
tems 26 - 28
tems 33 - 37
tems 41 - 43

26

25

S

N

Wi
iy

- STARTER/GENERATOR MOUNTING

Ref Sig 11

Service Parts Manual

Page R-1



STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 27066-G02 | STARTER/GENERATOR (INCLUDES ITEMS 2 -43) .....c.cceviveiiricrrecirieennn 1
2 ARMATURE (INCLUDES ITEMS 3 = 5) ...oiuirieinieneneieineseeeessssesesesssensees 1
3 26871-GO1 REAR BALL BEARING .......ooviviieeiceeeceeeceeee e 1
4 FRONT BALL BEARING .....voviiriiiicicesieieieeeisesese e 1
5 P6873-G01 BEARING HOLDER .......c.coiuiiiiiiici et 1
6
7
8 FIELD COIL oottt s 1
9 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) ......... 2
10 * NUT oottt a e s s anans 2
11 * LOCK WASHER ........oooiiuiceeeeceeeeeeseeese e ene s 2
12 * WASHER ........coiuieeieicieesesee et esse et s e 2
13 * INSULATOR ..ottt 1
14 26877-GO1 POLE CORE SETSCREW........oeuiieieeeeeeeeieeeeeeeee e esae s senaes 4
15 FRONT COVER ....cottuiieeieieereeeeeseenessessseeseseessssesessasssesssssesssssssssessssenssssnens 1
16 27879-G01 REAR COVER ..ottt 1
17 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 -23) .....cocvcveveverene. 2
18 * TERMINAL ..ot s anaes 2
19 * INSULATOR ......oooveeeeeeeteeeeeesee e esae e nas s 2
20 * INSULATOR ..ot st 2
21 * WASHER ........ooiieeiieeieeee et s et ens s 4
22 * LOCK WASHER ........coiieiieeiceeeeeeeee e, 4
23 * U OO 4
24
25 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ........c.ccccvuun.e. 1
26 D6658-G01 BRUSH ..ottt sttt 4
27 D6882-G01 BRUSH SPRING .......coouvieeecececeeieseeeeseeesee e esaeaesas s sens s senan e 4
28 P6883-GO1 BRUSH CONNECTOR........coouiiiieiiieieee e, 2
29
30 D6884-G01 KEY oottt ettt en s enans 1

Service Parts Manual



.?sku=26870G01
.?sku=26872-G01
.?sku=26873G01
.?sku=26875G01
.?sku=26876G01
.?sku=26878G01
.?sku=26880G01
.?sku=26881G01
.?sku=26658G01
.?sku=26882G01
.?sku=26883G01
.?sku=26884G01

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 * PULLEY ..ottt ettt 1
32 P6886-GO1 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 * NUT oottt s 1
34 * LOCK WASHER ..ottt sseesssssesses 1
35 * SCOREW ..ottt ettt 3
36 * SCOREW ..ottt sttt 4
37 * SCREW ..ottt 2
38 BRUSH 1 COVER......coiiiiiiiieiieiseeieee et 3
39 BRUSH 2 COVER .....cocuiiiieeieiiicieisiseeie st 2
40 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43)....c.ccovvinieiinene 2
41 * BOLT oottt st 2
42 * LOCK WASHER ...t ieesesssessesssssse st ssessssssesses 2
43 * WASHER ........coiuiiieieiseieese ettt sttt ss et ns s 2
44
45
46
47 BOLT, 1/2 - 13 X 8" LG ottt 1
48 WASHER, 1/2" ...ttt st 2
49 LOCK WASHER, 1/2".....eeiiieeieiritieie et sse s 1
50 D0533-G1 NUT, 172 = 13 ettt 1
51
52 STARTER / GENERATOR ADJUSTER ....c.cuiuiiriiieieineeseseeneissiesseeeesetsssesseene. 1
53 D0544-G35 JAM NUT, B/8 = 16....eceieeeeieceiee et 1
54 00532-G5 NUT, 3/8 = 16 ..u.uieericiiee ettt 1
55 D0560-G1 WASHER, 3/8" .....couiuiuiiiiieieieieetesse sttt sss st ss st ees 1
56 12064-G4 PUSH NUT, 5/16" ...ttt sttt 1
57
58 P6414-GO1 | STARTER/ GENERATOR BELT ....ooiuiiiiiiicieineieieeseisesssse et 1

Page R-3 Service Parts Manual


.?sku=26886G01
.?sku=26887G01
.?sku=26888G01
.?sku=26889G01
.?sku=00938G4
.?sku=00560G3
.?sku=00566G3
.?sku=00533G1
.?sku=28617G01
.?sku=00544G5
.?sku=00560G1
.?sku=26414G01

STARTER / GENERATOR

Service Parts Manual Page R-4



STEERING

1 - Includes Iltems 2 - 34
2 - Includes ltems 3 - 6
20 - Includes Items 21 - 28
36 - Includes ltems 37 - 48
45 - Includes ltems 46 - 48

Yo

Front of Vehicle

23 // \ 40 STEERING SHAFT AND COLUMN

15 RACK, BELLOWS AND TENSIONER

Ref Str 10-1

Page S-1 Service Parts Manual




STEERING

IDLER, TIE RODS AND MOUNTING

To Passenger Side
Front Spindle

|~ To Driver Side
e Front Spindle

/

74

Ref Str 10-2

Service Parts Manual Page S-2



STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 70175-GO1 STEERING HOUSING (INCLUDES ITEMS 3 - B) .....cooovriiiieieieiseiceeinene 1
3 . SLEEVE BEARING .......oooomeeeceeecie e 1
4 * SLEEVE BEARING .....ccoouuiiiiiieicie ettt 1
5 * FLANGED BEARING ......ooomivniiiiieiieseteie et 1
6 GREASE FITTING, STRAIGHT ...cvuiviiireieieineeseseieieies e 1
7
8 D s BOLT, 3/8 - 16 X 3/4" LG ..ot 2
9 GREASE FITTING, 90° ...ttt sseesese et eeeens 1
10 RACK GUIDE COVER......cccuiimiureriiiineieeeessesssessees s sssssessessssssnes 1
11 GASKET ..ottt ettt 1
12 COMPRESSION SPRING .....ccuiiimiieieieeieineeisesesessieeseessssessssiessssessessnaees 1
13 RACK GUIDE........cuiiiueiieeirenceseeeesese s eseeses e sss e ss ettt sse s esees 1
14 HOSE CLAMP, 1 5/16" .....coiuiueirieieeseeeessissseessessisss st 1
15 RACK COVER .....coiiieiiieeeeseee s esee s esss st ess e sss s snsesssesees 1
16 HOSE CLAMP, 1 5/16" ......ouiieiiieeiieieee e 1
17 BELLOWS ...ttt sttt 1
18 HOSE CLAMP, 13/16" ...uiiiiieircieieieeeissesessssee st 1
19
20 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) .....cooovueirireieirniieeinene. 1
21 GEAR PINION ...ttt 1
22 BALL BEARING ....oovueaticicieiaeisceeesesesse st sssessess s sse s ssassesnes 1
23 EXTERNAL RETAINING RING .....ovuiieieineeesineeseneeeeseeeseeeeneeeeneseeeees 1
24 STEERING RACK ..ottt 1
25 RACK BALL END ......ooiuiiiiieriieeiseiei et 1
26 D0532-G§ JAM NUT, 7/16 = 20 oottt 1
27 GREASE FITTING, 90° ...t ssseseeens 1
28 0466-GO1 RETAINER ..ottt 1
29
30 0184-G01 IDLER w.oooeeeeti et 1

Page S-3

Service Parts Manual



.?sku=70723G02
.?sku=10389G3
.?sku=00426G6
.?sku=18456G1
.?sku=18456G1
.?sku=70177G01
.?sku=70225G01
.?sku=70178G01
.?sku=70179G01
.?sku=11391G1
.?sku=11391G1
.?sku=70041G01
.?sku=11391G1
.?sku=11391G1
.?sku=70183G01
.?sku=11391G5
.?sku=70724G01
.?sku=70717G01
.?sku=15112G1
.?sku=70190G01
.?sku=70718G01
.?sku=70192G01
.?sku=00532G8
.?sku=18456G1
.?sku=18456G1
.?sku=70466G01
.?sku=70184G01

STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
31 [f0216-Go1 THRUST WASHER, 1 1/2" ..ot 1
32 70195-G01 THRUST WASHER, 7/8" ......ooooeereieieieie e 1
33 LOCK NUT, 7/8 = Q..o 1
34 COTTER PIN, 5/32" X 1 3/4" LG .eeveeeeeeirereeeieineseesiee e 1
35
36 0360-G01 | STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) .....cc.ocevrrrunnne 1
37 4322-G6 STEERING SHAFT ...t 1
38 COUPLING ..ottt sttt 1
39 LOCK NUT, 1/4 = 20...eiuteieeeicereseeseeesese e sse s ssesnenes 2
40 SCREW, 1/4 = 20 X 7/8" LG ..uvreueerieereieireeseieeseeseeseissssssee s sesessssenes 2
41 GASKET .ottt 1
42 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK .........covvrirerrirerrsreeeenene. 3
43 D0878-G1 LOCK WASHER, 3/8" ......orieiiieiiiieeeieie et 3
44 70466-G01 RETAINER ..ottt 1
45 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48)............cocevurrrrrrann. 1
46 * STEERING COLUMN w.....ooumiiiiriiriniieseeeiseie e 1
47 STEERING COLUMN BUSHING .......coiuiineeriiririneineieeseeeeseeeeseee e 1
48 SCREW, #6 - 20 X 5/16" LG ...cucueeiciceeiicieisieieieeseeee e 1
49
50
51 BOLT, 7/16 = 20 X 2 1/2" LG ..eeeceieeencerieteiseesee s 1
52 LOCK NUT, 7/16 = 20 ...cuceeeereeeeeeeseieiseseesse ettt esse s 1
53 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK .......cvomeeceeeeeeeeieee e 2
54 D0566-G2 LOCK WASHER, 7/16"....coucueieriieieiriseeseesesiseis s ssss s 3
55
56
57
58 602979 STEERING WHEEL ......ovuieiiitceeieie ettt 1
59
60

Service Parts Manual

Page S-4



.?sku=70216G01
.?sku=00734G6
.?sku=00798G8
.?sku=70360G01
.?sku=14322G6
.?sku=70558G01
.?sku=00550G1
.?sku=70227G01
.?sku=70223G01
.?sku=01034G01
.?sku=00878G1
.?sku=28633G01
.?sku=28569G01
.?sku=01022G01
.?sku=00470G4
.?sku=00734G3
.?sku=01033G01
.?sku=00566G2
.?sku=602979

STEERING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 COVER . ..ottt ns e nnees 1
62 LABEL (E-Z-GO) ..vvrvueeuereneeeineseeseeeisss s sissse et ss s ssssstesse s 1
63 74405-GO1 | LABEL (CUSHMAN).......ooiimimieieieeeseeseississessssssssesse s essesss s ssesssenes 1
64 LOCK NUT, 5/8 = 18 ....uueeieceinieeieteesescisieesessssssessssse s sesssssssssssssesssssseesnes 1
65
66
67 TIE ROD ASSEMBLY (INCLUDES ITEMS 68 = 72).....covuremrirerrerereeneeeeneseereseeees 2
68 THREADED ROD (10 1/8" LG)...vuivvieeiieeieeiseeiseie s 1
69 TIE ROD END (LEFT HAND THREADS) ......ctuiiuieieeeeeeeieeseeeeeeeeseeeeneens 1
70 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) ......ccvuierereeeineeneneeneens 1
71 TIE ROD END (RIGHT HAND THREADS).......c.coiiueieeieieieceese e, 1
72 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS)........cccoviviuerereenenns 1
73
74 LOCK NUT, 7/18 = 14 ..ot 4
75
76
77 CASTELLATED NUT, 7/16 = 20 ....cuiieieiieeeieieeseeeeeeee s ses s 1
78 COTTER PIN, 3/32" X 1" LG w.eeutuueeicieieineeie e ssseee s sssseseessssesesssnnes 1

Page S-5

Service Parts Manual



.?sku=71147G01
.?sku=71047G01
.?sku=14390G2
.?sku=70904G04
.?sku=70855G03
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=50209G2
.?sku=10387G2

STEERING

Service Parts Manual Page S-6



WEATHER PROTECTION

DETAIL D
(REAR)

1 - Includes items 2 - 20

2,3
(Driver Side Shown)

DETAIL B

(Outside Tubing
15 5 On Sun Top)

Front of Vehicle

Ref Wea 11-1 9 DETAIL C
Q} (FRONT)

Front of Vehicle

(Passenger
Side Shown)

DETAIL A

Page T-1 Service Parts Manual




WEATHER PROTECTION

Ref Wea 11-2

Strut

REAR VIEW MIRROR
23 - Includes ltems 24 - 26

37

WEATHER ENCLOSURE

Front of
Vehicle

49

28 - Includes ltems 29 - 35

Service Parts Manual

Page T-2



WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [5IZ3-G0N | SUN TOP KIT (INCLUDES ITEMS 2 = 20) ....cooumvemeeeneeeseeeneeeesessseeseeesseeesoons 1
2 [5074-GUT] REAR STRUT (DRIVER SIDE).........o.oovrerveeereeeereeeeeessesssesseessessssessesonns 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) ........ovvuoveeeveeereeeseeesseesseseseesesenenonn. 1
4 DUB65-GY BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ....vvorveerereeeeeeereeeneooe. 4
5 DU679-GT] WASHER, 3/8" (STAINLESS STEEL)........rvveeverrreesrieseeesseessessseseseneons 18
6 pU771GY NYLON WASHER, 3/8.......c.oouorveereererroeseeeeseesessssssesesessesssasssessesessse e 4
7 DUBILGH LOCK NUT, 318 = 16 .....cocveoeeeoeeeeeeeseeeneeeseeeeseesssseses s s 10
8 [[I853-G]] END CAP, 1" ..o 2
9 75125-G01 FRONT STRUT ...ocoooveecvoecsieeseseses s ssess s 1
10 | puzanGZ BOLT, 5/16 - 18 X 2 1/4" LG ..cveoorveerreeemreeneeeeseeeeeesesesssessses s assessesenesenns 4
11 | pogusGy LOCK WASHER, 5/16" ........vooveereeeeeeeeeeeseeeseseseeseesesesseeseseeneseseesensese s 4
12 | [=0E8G0d SPACER, 1/2" .ooooooveosveesvoeesees e 2
13 | pUsTIGy LOCK WASHER, 3/8" .......ovveoereeeresseoesssessesssessssessessssssssses s 4
14 | E760ZGUd SUN TOP ..o 1
15 | 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) ...cocvooeveeeeeeeseeeseeeeeeeeeenn. 2
16 | [B7I6GY SPACER ...ooooveocve v 2
17 | pUBE3GY WASHER, 3/8" (STAINLESS STEEL)......cooevveeveeerreesreeseseeseesseeseseereeeneons 2
18 | 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....vvvvveerereeeereereeneene. 2
19 | pUBEGGH BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) ...c.cvvoeveeeeeeeeseeseeeeeeenenne 2
20 | 24647-G1 SPACER, /4" ..oooooevoeeeeseeeseees e 2
21
22
23 | ME5Z83 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) .......ccooooovrerrrrnrrrnnnnnne. 1
24 | [MUA96GT REAR VIEW MIRROR ......ooooviommviirieienssessssesssessesssssessssessssesss s 1
25 | 19502-G2 SUPPORT BRACKET ......ovveaeeeeseeoseeeeseeesesssesssssessseesessss s 1
26 | [©U5Z7GI SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......ovverrreereeeerreerreeerenne. 1
27
28 | [II66-GOY | WINDSHIELD KIT (LEXAN) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 29 = 35)......oorvomereoreesssoessesessssssessssess s sssessssssssssssssseees 1
29 * WINDSHIELD ....ooocveoveoeeeeeeeeeeees e 1

Page T-3

Service Parts Manual



.?sku=75123G01
.?sku=75074G01
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=19853G1
.?sku=00440G2
.?sku=00905G8
.?sku=75048G01
.?sku=00879G1
.?sku=27604G01
.?sku=18716G1
.?sku=00653G1
.?sku=00665G6
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1
.?sku=71966G01

WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
30 | 110-035A SASH, 26" LG .oovvveiioiiieiiseeees i 2
31 | 110-072A SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ovvvrriereiriieienne. 2
32 | 110-072B WASHER, 1/4" (STAINLESS STEEL) ......cvouiirreiinisisiceseesessssisnesseseseneons 4
33 | mourzg RUBBER GROMMET ......oovvvoiiiaesissssssssesssssssses s 2
34 | 010-072D LOCK NUT, 1/4 - 20 (STAINLESS STEEL).....coiverreirrrierineissnisseesseennns 2
35 | 110-066 LABEL (SAFETY) coooitoiiiiiiieeiisisses st 1
36
37 | rmE9ZGo WEATHER ENCLOSURE (3 SIDED) ...cuvouiiiiiineiieesneisssiseessne s 1

Replacement Parts for items 30-35 may be obtained from:

Eagle Parts, Inc

1811 Wilkinson Rd.
Augusta, GA 30904
Telephone (706) 729-9911
Fax (706) 729-9955

Service Parts Manual

Page T-4


.?sku=110-072C
.?sku=75492G01

WHEELS AND TIRES

(Style of tire may differ from tire shown)

Page U-1

Service Parts Manual




WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 WHEEL AND TIRE ASSEMBLY

(INCLUDES ITEMS 2, 3, 4) ..otiuiiiieiiieesiieissseisee e AR
2 TIRE, 20 X 10 - 10 TURF SAVER®.......cooiiiiieiceeeeeeee e 1
3 15172-G02 WHEEL RIM, BLACK (4 LUG) w...cooviiiiieieieieieseeiee s 1
4 VALVE STEM ...ttt 1
5
6 LUG NUT, 1/2 =20 .. .cticeieiieeeieii ettt AR
7 608915 WHEEL ASSEMBLY

(INCLUDES ITEM 8, 9, 10) ..uvuiuieiiieiiiie et AR
8 TERRA TRAC TIRE ...ttt 1
9 504915 VALVE STEM ..ottt 1
10 WHEEL - POLISHED SPOKED ..ottt 1
11 504929 CENTER CAP ..ottt ettt nene s AR
12 601354 NUT, LUG -ttt AR

Service Parts Manual

Page U-2



.?sku=28442G03
.?sku=28442G02
.?sku=15172G02
.?sku=11657G1
.?sku=14723G1
.?sku=606141
.?sku=604915
.?sku=604927
.?sku=604929

WHEELS AND TIRES

Page U-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ..ottt 26733-G02
CLUTCH PULLER (DRIVE) ...t et e e 19779-G2
FLYWHEEL PULLER ...ttt ettt et e e e s e e s m e n e e s e e e sr e e e ennes 27111-G01
CURRENT INDICATOR ...ttt ettt ettt et e st s e e s n e e st e e e ss e e e ae e e e enr e e ssne e e san e e e nneeeenes 16489-G2
DIGITAL MULTI-METER ... e e e s e s e e e s e e e men e e snneeas 27481-G01
TUBELESS TIRE REPAIR KIT ...t s e s e e e e e e mee e 606009
TIRE PLUGGER REFIL PACK (50/BOX) ...ttt s 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ... e e 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ........ccoiiiiii e e 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ...t e neas 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ... ..ot s 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE ......ooiiiiiiiiiie ettt et e e e e s s e e sre e e e snee e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL ... 28432-G24
PEN 3 OUNCE (89 ML) - OLIVE GREEN. ... e e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ... 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ........ccciiiii e 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........cccoiiiiiiieiie e 28140-G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW.......oiiiiiiiiie e 28140-G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......c.ourvevereereeeeeceeeeeeeeseeeeeeees e 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ..ot 27619-G02
E-Z-GO ALLSURFACE CLEANER ... e mee e 606311
E-Z-GO FIBERGLASS/PLASTIC RESTORER ... .. 606313
WIND SHIELD AND PLASTIC PROTECTOR ..o 606314
64 OZ HAND CLEANER ........ et s e e s e e s e e se e s e s r e s neesaeeeanee 607636
4 OZ HAND CLEANER ... ottt st e et e s e e e e e e s ee e e n e e enn e e sneeeanis 607637

Appendix A-2 Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO.

ASHTRAYKIT ..o 75109-GO2. ... ...
BOX COOLER AND BRACKETKIT .............. 71048-GO1. . .....
DIFFERENTIALGUARD . ........ ... .. ... ...... 72347-GO1. ... ...
FRONTBASKET . .. ... 74521-G02. ... ...
GLOVEBOXDOOR ......... ...t 75459-GO* . ... ...
GUN HOLDER (FLOORMOUNT). . ......... ... .. 74365-GO1. . .....
GUN HOLDER (SWIVEL MOUNT) ............... 74533-GO1.......
HOURMETERKIT ....... .. 75114-G02. ... ...
REAR VIEW MIRRORKIT. . ..... ... ... . ... ... 19528-G2........
SOFTENCLOSURE ....... ... ... ... 75492-GO1.......
SUNTOPKIT ... 75123-GO1.......
TURN SIGNALKIT ... 75107-GO1.......
WINDSHIELD (POLYCARBONATE) . .. ........... 71966-GO1. . .....
TIRE DOMINATOR 20X11-10 . . ... ... 605316..........
PATHFINDER TIRE, BRUSHED WHEEL LH .. .. ... 605355..........
PATHFINDER TIRE, BRUSHED WHEELRH .. .. ... 605356..........
V-STEM-BRUSHED SPOKED WHEEL. ........... 605351..........
DOMINATOR - POLISHED WHEEL .............. 605319..........
DOMINATOR - BRUSHED WHEEL. . ............. 605320..........
CHROME CENTER CAP - SPOKED WHEEL. ... ... 604929..........
NUT, LUG-CHROME .. ............. ... ... ... 605310..........
V-STEM-POLISHED SPOKED WHEEL ........... 605311..........
PATHFINDER TIRE 22X11-10. .. ................ 604928..........
PATHFINDER TIRE, POLISHED WHEEL LH .. ... .. 604930..........
PATHFINDER TIRE, POLISHED WHEELRH. . ... .. 605228..........
WHEEL INSTL FRT/RR 20X9X10 STRYKER. . ... .. 605664..........
SEAT BTM COVER FRONT/REAR W/PIPPING. . . .. 604912GXXXX. . ..
SEAT BACK FRNT/RR COVER - W/PIPPING ... ... 604916GXXXX. . ..
VINYL CVR-SEAT BTM CC W/PIPPING. . ......... 604920GXXXX. . ..
SEAT BOTTOM CONV-CARR W/PIPPING. ... ... .. 605372GXXXX. . ..
SEAT BACK CUSTWI/PIPPING ................. 605373GXXXX. . ..
SEAT BOTTOM FRONT W/PIPPING . ............ 605374GXXXX. . ..

COMMENTS

........ See BODY

........ See BODY

........ See REAR AXLE

........ See BODY

........ See BODY

........ See BODY

........ See BODY

........ See ELECTRICAL SYSTEM
........ See WEATHER PROTECTION
........ See WEATHER PROTECTION
........ See WEATHER PROTECTION
........ See ELECTRICAL SYSTEM
........ See WEATHER PROTECTION
........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Wheels and Tires

........ Seating

........ Seating

........ Seating

........ Seating

........ Seating

........ Seating

Appendix B-2 Service Parts Manual




OPTIONS/ACCESSORIES

ITEM KIT NO. COMMENTS
SEAT BOTTOM REAR W/PIPPING. . ............. 605375GXXXX. ... Seating

Service Parts Manual Appendix B-3




OPTIONS/ACCESSORIES

Appendix B-4

Service Parts Manual




Certified ISO 9001 /SO 14001 by

[ ®

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	ST SPORT 2+2


	BATTERY PROLONGED STORAGE

	HOW TO.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL

	IPBHeading.pdf
	ILLUSTRATED PARTS BREAKDOWN

	ACL 11.pdf
	ACCELERATOR
	ACCELERATOR
	1 72717-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 6
	6 27512-G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838-G1 NYLON BUSHING 3
	9 74432-G01 PEDAL PIVOT PIN 1
	10 12064-G6 PUSH NUT, 9/32" 1
	11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	12 17255-G1 TEFLON WASHER, 5/16" 1
	13 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532-G4 NUT, 5/16 - 24 2
	18 72072-G01 ACCELERATOR ROD 1
	19 17677-G2 SPRING RETAINER, 3/8" 1
	20 73046-G01 COMPRESSION SPRING 1
	21 17979-G1 ACCELERATOR ROD BUSHING 1
	22 17677-G1 SPRING RETAINER, 1/2" 1
	23
	24
	25 72716-G01 MICRO SWITCH CAM 1
	26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 15126-G1 LOCK NUT, 5/16 - 24 1
	28 25853-G03 PEDAL BOX AND COVER 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 4
	31
	32 25861-G01 MICRO SWITCH 1
	33 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201-G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313-G1 FLEX LOOM (BULK) AR
	36 17618-G1 WIRE TIE 2
	37
	38 72713-G01 ACCELERATOR CABLE 1
	39
	40 72706-G01 ACCELERATOR CABLE BUSHING 1
	41 72707-G01 COMPRESSION SPRING 1
	42 25727-G02 CUP WASHER, 1/5" 1
	43 00734-G5 LOCK NUT, #10 - 32 1
	44
	45 70116-G02 ACCELERATOR PEDAL BRACKET 1
	46 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	47 70135-G01 PEDAL PIVOT COVER 1
	48
	49 72701-G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703-G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708-G01 GOVERNOR ARM 1
	56 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58
	59 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	60
	61 72701-G02 ACCELERATOR CABLE BRACKET 1
	62 17618-G1 WIRE TIE 1
	63
	64 74457-G02 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705-G02 GOVERNOR COVER 1
	66 24880-G1 LABEL (WARNING - GOVERNOR) 1
	67 00915-G1 BONDED WASHER, 1/4" 2
	68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 2
	69
	70 72714-G01 THROTTLE CABLE 1
	71 17618-G1 WIRE TIE 1
	72
	73 75757-G01 PEDAL GUARD 1
	74 00414-G6 BOLT 1/4 - 20 X 3/4" LG 2
	75 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 2
	76 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2

	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR

	AIR 6.pdf
	AIR FILTER
	AIR FILTER
	1 75878-G02 AIR FILTER BRACKET (CABLE ACTUATED CARBURETOR) 1
	2 12547-G3 BOLT, M6 X 1MM X 20MM LG 1
	3 00664-G7 LOCK WASHER, 1/4" 1
	4 00559-G7 WASHER, 1/4" 1
	5 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 2
	6 00559-G7 WASHER, 1/4" 2
	7 14390-G4 LOCK NUT, 1/4 - 20 2
	8 14601-G11 RIVET 2
	9 00915-G1 BONDED WASHER 2
	10 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 11 - 14) 1
	11 72598-G01 AIR CLEANER CANISTER 1
	12 72599-G01 AIR CLEANER COVER 1
	13 72604-G01 AIR CLEANER LATCH 2
	14 28462-G01 AIR CLEANER DUST COLLECTOR 1
	15 28463-G01 AIR CLEANER ELEMENT 1
	16 11391-G7 HOSE CLAMP 1
	17 72592-G01 HOSE (AIR FILTER TO CARBURETOR) 1
	18 11391-G6 HOSE CLAMP 2
	19 26727-G01 CARBURETOR GASKET 2
	20 74498-G02 CHOKE / THROTTLE BRACKET 1
	21 74499-G02 CHOKE / THROTTLE COVER 1
	22 72591-G01 CARBURETOR ADAPTER 1
	23 72151-G01 PCV HOSE 1
	24 23726-G11 CARBURETOR MOUNTING SPACER 4
	25 00664-G7 WASHER, 1/4" 2
	26 13632-G1 NUT, M6 X 1 4
	27 72605-G01 CARBURETOR BAFFLE 1
	28 72514-G01 STUD 2
	29 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM 2


	BOD 11.pdf
	BODY
	BODY
	1 71151-G03 INSTRUMENT PANEL ASSEMBLY 1
	2 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3 27826-G01 LABEL (SAFETY) 1
	4
	5 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 71468-G** COWL 1
	10 71413-G01 SPLASH PANEL 1
	11 71101-G01 COWL SUPPORT BRACKET 1
	12 71102-G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055-G02 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115-G01 VINYL TRIM 2
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17 74443-G01 LABEL (ANTI-ROLLBACK) 1
	18 35968-G01 LABEL (TEE HOLDER COVER) 1
	19
	20 * SERIAL NUMBER PLATE 1
	21 * CAPACITY PLATE 1
	22
	23
	24 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	25
	26 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	27
	28 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	29 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	31
	32 71510-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451-G01 LOWER FLOORPAN 1
	36 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452-G01 ACCESS COVER 1
	38
	39 74265-G02 BUMPER 1
	40 74037-G01 SPACER TUBE 2
	41 19859-G1 END CAP, 3/4" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00570-G2 WASHER, 5/16" 6
	44 00905-G8 LOCK WASHER, 5/16" 4
	45 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	46
	47 74521-G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523-G01 FRONT BASKET 1
	49 74522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891-G1 LOCK NUT, 3/8 - 16 4
	53 71931-G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365-G01 GUN HOLDER, FLOOR MOUNT 1
	55 70048-G06 FLOORMAT WITH HORN HOLES (1/8") 1
	56 70440-G03 SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) 1
	57 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58
	59 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	60 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	61 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62
	63
	64 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	65 71507-G02 SILL PLATE (DRIVER SIDE) 1
	66 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726-G4 SPACER, 5/16" 4
	68 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	69
	70 70244-G02 SPLASH PANEL 1
	71 70245-G01 BATTERY TRAY 1
	72 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76
	77
	78
	79 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	80 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	81 71318-G01 BAGWELL LINER 1
	82 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320-G01 ACCESS PANEL 1
	85 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364-G02 "J" CLIP 1
	87 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609-G01 SEAT HINGE PLATE 2
	91 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571-G2 WASHER, 5/16" 4
	93 71456-G01 NOTCHED REAR BUMPER 1
	94 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 4
	95 71455-G01 BUMPER PLUG 4
	96 71102-G01 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98 71457-G01 BUMPER STAY 4
	99
	100 74532-G01 LABEL (CLAYS CAR) 2
	101
	102 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	103 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	104 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	105 00560-G1 WASHER, 3/8" 10
	106 11098-G5 LOCK NUT, 3/8 - 16 10
	107 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	108 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	109
	110
	111 19853-G1 END CAP, 1" 2
	112 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) 1
	113
	114 74074-G01 LABEL (WARNING) 1
	115 70362-G01 FLOORMAT 1
	116 70633-G01 FOOTREST 1
	117 71093-G01 LABEL (LOAD BED LIMIT WARNING) 1
	118 75268-G01 SUPPORT TUBE 2
	119 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	120 19859-G1 END CAP, 3/4" 4
	121 20271-G2 HOLE PLUG, 1/2" 4
	122
	123 71048-G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	124
	125 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) 1
	126 27731-G01 ASH TRAY 1
	127 27736-G01 GASKET 1
	128 75108-G02 BRACKET 1
	129 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	130
	131 74533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	BRM 23.pdf
	BRAKES
	BRAKES
	BRAKES
	BRAKES
	1 70612-G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681-G01 TORSION SPRING 2
	3 70682-G01 PIVOT PIN 1
	4 01071-G01 PUSHNUT, 5/16" 1
	5 * BRAKE PEDAL 1
	6 70611-G02 PARK BRAKE PEDAL 1
	7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766-G1 OVAL RIVET, 3/16" X 3/8" LG 9
	11
	12 70582-G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581-G01 FLANGED BUSHING 2
	14 70676-G01 TORSION SPRING 1
	15 00643-G1 WASHER, 3/8" 1
	16 11098-G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272-G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963-G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098-G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969-G03 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082-G01 EQUALIZER BRACKET 1
	24 28083-G01 BRAKE COMPENSATOR BUMPER 2
	25 * BRAKE CABLE (DRIVER SIDE) 1
	26 * BRAKE CABLE (PASSENGER SIDE) 1
	27
	28 01111-G01 RETAINING RING, S.S. 4
	29
	30 10386-G3 CLEVIS PIN, 5/16" X 1" LG 3
	31 10387-G3 COTTER PIN, 3/32" X 3/4" LG 3
	32 14443-G2 CLEVIS PIN, 5/16" X 3/4" LG 2
	33
	34 70601-G01 KICK-OFF LINK 1
	35 17838-G1 NYLON BUSHING 2
	36 20835-G1 TEFLON WASHER, 3/8" 2
	37 00559-G8 WASHER, 5/16" 2
	38 10387-G3 COTTER PIN, 3/32" X 3/4" LG 2
	39 70098-G01 KICK-OFF CAM PIVOT 1
	40 10097-G6 FLANGED BEARING 2
	41 70587-G01 KICK-OFF CAM 1
	42 71215-G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134-G4 SPACER 1
	44
	45 70113-G01 ADJUSTABLE BUMPER 1
	46 11027-G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080-G02 CATCH BRACKET 1
	49 00414-G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 00891-G2 LOCK NUT, 1/4 - 20 2
	51
	52
	53 70690-G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611-G02 PARK BRAKE PEDAL 1
	56 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 15766-G1 OVAL RIVET, 3/16" x 3/8" LG 9
	60
	61 70258-G03 BRAKE PEDAL PLATE 1
	62 70682-G01 PIVOT PIN 1
	63 70681-G01 TORSION SPRING 2
	64 01071-G01 PUSHNUT, 5/16" 1
	65 00737-G8 SCREW, #10 - 24 X 1" LG 4
	66 00739-G1 RUBBER NUT, #10 - 24 2
	67 74536-G01 BRAKE PEDAL STANDOFF 2
	68 27137-G01 CONICAL SPRING 2
	69 14390-G10 LOCK NUT, #10 - 24 2
	70 10606-G8 MICRO SWITCH 1
	71 00957-G1 SCREW, #6 - 32 X 1 1/4" LG 2
	72 00559-G5 WASHER, #10 2
	73 00559-G3 WASHER, #6 4
	74 00565-G3 LOCK WASHER, #6 2
	75 00525-G5 NUT, #6 - 32 2
	76 13514-G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628-G1 FASTON TAB 2
	79 24605-G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618-G1 WIRE TIE 3
	81
	82 70998-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92) 1
	83 70998-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) 1
	84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083-G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126-G1 LOCK NUT, 5/16 - 24 8
	98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862-G1 LUG BOLT, 1/2 - 20 4
	103
	104 24939-G2 SPINDLE CAP ADAPTER 2
	105 21830-G1 OUTER BRAKE DRUM WASHER 2
	106 00518-G8 SLOTTED NUT, 3/4 - 16 2
	107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 12091-G2 SPINDLE CAP 2
	109
	110 75870-G04 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 75870-G03 BRAKE CABLE BRACKET (DRIVER SIDE) 1


	BRAKES
	BRAKES

	BRAKES
	BRAKES


	CAC 2.pdf
	CARBURETOR AND CHOKE
	1 72840-G02 CARBURETOR (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C)) (INCLUDES ITEMS 2 - 28) 1
	2 72310-G01 NUT 1
	3 26646-G05 MAIN JET (#82) 1
	4 26649-G05 PILOT JET (#42) 1
	5 26841-G01 PLUG 1
	6 72306-G01 GASKET 1
	7 72578-G01 NEEDLE VALVE 1
	8 26648-G01 FLOAT 1
	9 26840-G01 FLOAT PIN 1
	10 26843-G01 FLOAT BOWL GASKET 1
	11 26844-G01 FLOAT CHAMBER 1
	12 26839-G01 BOWL SCREW 1
	13 26838-G01 BOWL GASKET 1
	14 72579-G01 DRAIN SCREW 1
	15 26650-G01 VENT TUBE 2
	16 72317-G01 SCREW 1
	17 26755-G01 BUSHING 1
	18 26756-G01 COLLAR 1
	19 26757-G01 SPRING, CHOKE RETURN 1
	20 72315-G01 CHOKE SHAFT ASSY 1
	21 72314-G01 SCREW 1
	22 * CHOKE VALVE 1
	23 72313-G01 SCREW 3
	24 26750-G01 OV RING 1
	25 26751-G01 COLLAR 2
	26 26752-G01 THROTTLE RETURN SPRING 1
	27 26753-G01 THROTTLE SHAFT ASSY 1
	28 26748-G01 THROTTLE VALVE 1
	29 26646-G04 MAIN JET (#78) (FOR ELEVATIONS OF 5000 FT - 10000 FT) 1
	30
	31 26726-G01 CARBURETOR MOUNT GASKET 2
	32 72883-G01 CARBURETOR INSULATOR (FOR FUJI ENGINE EH35C) 1
	33 25693-G04 CHOKE CABLE (22 1/4" LG WITH NUTS) 1
	34 72401-G01 CHOKE CABLE (60 1/4" LG WITH NUTS) 1
	35 72401-G02 CHOKE CABLE (31 1/2" LG WITH NUTS) 1
	36 00568-G4 LOCK WASHER, 9/16" 1
	37 00545-G4 JAM NUT, 9/16 - 18 1
	38 72155-G02 RETAINER 1
	39 72154-G01 CHOKE CABLE ADAPTER 1
	40 00544-G4 JAM NUT, 5/16 - 24 2


	CLT 11.pdf
	CLUTCH
	1 26952-G01 DRIVE CLUTCH 1
	2
	3 00473-G9 BOLT, 7/16 - 20 X 6 1/2" LG 1
	4 00566-G2 LOCK WASHER, 7/16" 1
	5 25757-G1 PILOT WASHER 1
	6
	7 26301-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10) 1
	9 00979-G01 SCREW, #10 - 24 X 7/8" LG 3
	10 72324-G01 RAMP BUTTON 3
	11 * CAM 1
	12 24600-G1 SPACER, 1 1/2" 1
	13 26304-G01 COMPRESSION SPRING 1
	14 * SHEAVE AND POST 1
	15 27270-G01 HEAVY DUTY RETAINING RING 1
	16
	17 00441-G8 BOLT, 5/16 - 18 X 4" LG 1
	18 00565-G8 LOCK WASHER, 5/16" 1
	19 25756-G1 RETAINING WASHER 1
	20 72328-G01 DRIVE BELT (SEVERE DUTY) 1

	CLUTCH

	DSL 11.pdf
	DIRECTION SELECTOR
	DIRECTION SELECTOR
	1 72721-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) 1
	2 72737-G02 DIRECTION SELECTOR BRACKET 1
	3 70233-G01 DIRECTION SELECTOR SHAFT 1
	4 72738-G01 DIRECTION SELECTOR CAM 1
	5 14390-G1 LOCK NUT, 3/8 - 24 1
	6 25664-G2 BUSHING 1
	7
	8 72724-G01 NEUTRAL LOCK PIN 1
	9 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	10 72729-G01 NEUTRAL LOCK LATCH 1
	11 00734-G2 LOCK NUT, 1/4 - 28 1
	12 28574-G01 EXTENSION SPRING 1
	13 72732-G01 BALL STUD, 1/4" 1
	14 00734-G5 LOCK NUT, #10 - 32 1
	15
	16
	17 72736-G01 MICRO SWITCH 1
	18 01062-G01 SCREW, #4 - 40 X 1" LG 2
	19 00559-G1 WASHER, #4 2
	20 00565-G1 LOCK WASHER, #4 2
	21 00526-G2 NUT, #4 - 40 2
	22
	23
	24 73290-G03 REVERSE WARNING BUZZER 1
	25 01063-G01 SCREW, #6 - 32 X 3/8" LG 2
	26 25978-G345 18 GA WIRE (RED 7") 1
	27
	28
	29 72734-G01 SHIFTER CABLE 1
	30 25727-G01 CUP WASHER, 1/4" 4
	31 72735-G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	32 74455-G01 SHIFTER ARM WITH BUSHING 1
	33 00734-G5 LOCK NUT, #10 - 32 1
	34 22754-G4 BUSHING, FLIP LOK, .250 1
	35
	36 70227-G01 SCREW, 1/4 - 20 X 7/8" LG 2
	37 11027-G2 LOCK NUT, 1/4 - 20 2
	38
	39
	40 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	41
	42
	43 71205-G01 DIRECTION SELECTOR HANDLE 1
	44 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	45
	46
	47 17618-G1 WIRE TIE 1
	48 01072-G01 CABLE CLIP 2

	DIRECTION SELECTOR
	DIRECTION SELECTOR

	ELE 11.pdf
	ELECTRICAL SYSTEM
	1 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2) 1
	2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 10 MM LG 1
	3
	4
	5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) 1
	6 * IGNITION COIL 1
	7 * SPACER 1
	8 * LOCK WASHER 1
	9 * NUT 1
	10 * SCREW 1
	11 13632-G1 NUT, M6 X 1 2
	12
	13
	14 25887-G01 6 GA WIRE (BLACK 6", F1 - A2) 1
	15 25682-G1 TERMINAL COVER 3
	16
	17
	18 24775-G* BATTERY, 12V 1
	19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LG 2
	20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) 2
	21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) 2
	22
	23 72101-G02 BATTERY HOLD DOWN 1
	24 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 1
	25 00565-G8 LOCK WASHER, 5/16" 1
	26 00571-G2 WASHER, 5/16" (STAINLESS STEEL) 1
	27
	28
	29 27044-G03 GROUND CABLE 1
	30 25976-G19 14 GA WIRE (BLACK 6") 1
	31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG 2
	32 11027-G1 LOCK NUT, 5/16 - 18 2
	33 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 1
	34
	35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL) 1
	36
	37 74938-G01 WIRE HARNESS (CONTROL) 1
	38
	39
	40 17618-G1 WIRE TIE AR
	41
	42 73049-G01 COVER 1
	43 16469-G1 WASHER, 1/4" 1
	44 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 1
	45
	46
	47 72909-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 73) 1
	48 73057-G01 BRACKET 1
	49 27739-G01 VOLTAGE REGULATOR 1
	50 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 1
	51 11027-G2 LOCK NUT, 1/4 - 20 1
	52
	53 72872-G01 IGNITOR 1
	54 00414-G8 BOLT, 1/4 - 20 X 1" LG 1
	55 00414-G5 BOLT, 1/4 - 20 X 5/8" LG 1
	56
	57 27153-G01 SOLENOID 1
	58
	59 11027-G2 LOCK NUT, 1/4 - 20 3
	60
	61
	62
	63
	64
	65 73446-G01 FASTON TAB, 90˚ 1
	66 73446-G01 FASTON TAB, #10 X 1/4" 1
	67 00565-G5 LOCK WASHER, #10 2
	68 00526-G4 NUT, #10 - 32 2
	69 25978-G56 18 GA WIRE (BLACK 5 3/4") 1
	70 600418-G01 IN-LINE FUSE HOLDER 1
	71 00565-G8 LOCK WASHER, 5/16" 2
	72 00544-G4 NUT, 5/16 - 24 2
	73
	74
	75
	76 22674-G1 FUSE BLOCK 1
	77 01041-G01 RIVET, 1/8" X 13/16" LG 2
	78 18392-G1 15 AMP FUSE 3
	79
	80
	81 32860-G1 HORN 1
	82 00414-G5 BOLT, 1/4 - 20 x 5/8" LG 1
	83 00559-G7 WASHER, 1/4" (STAINLESS STEEL) 1
	84 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 1
	85
	86 17318-G1 HORN SWITCH 1
	87 17318-G2 HORN SWITCH CAP AND NUT 1
	88 27068-G01 HORN SWITCH BOOT 1
	89 19233-G1 HORN SWITCH LABEL 1
	90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	91
	92
	93 20209-G3 HEADLIGHT (INCLUDES ITEM 94) 2
	94 00906-G6 SCREW, #10 - 16 X 1" LG 2
	95 74337-G01 JUMPER WIRE (HEADLIGHT) 2
	96
	97 20570-G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 98 - 103) 2
	98 20574-G3 TURN SIGNAL LIGHT 1
	99 00660-G7 WASHER, 1/4" (STAINLESS STEEL) 1
	100 20606-G1 WIRE ASSEMBLY 1
	101 00567-G7 LOCK WASHER, 1/4" 1
	102 00532-G1 NUT, 1/4 - 20 1
	103 18995-G1 PUSH-ON TERMINAL (MALE) 1
	104 20574-G5 LENS, AMBER 1
	105 00118-G5 SCREW, #6 - 18 X 5/8" LG 2
	106 74056-G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) 1
	107 74056-G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) 1
	108
	109
	110 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) 2
	111
	112 75107-G01 TURN SIGNAL KIT (INCLUDES ITEMS 113 - 117) 1
	113 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 114) 1
	114 21640-G1 TURN SIGNAL FLASHER 1
	115 32307-G3 FLEX LOOM, 3/8 X 8" LG 1
	116 17618-G1 WIRE TIE 2
	117 20965-G3 STEERING COLUMN COVER 1
	118
	119 72228-G01 WIRE HARNESS (ACCESSORY) 1
	120
	121
	122
	123 33639-G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	124 00568-G6 LOCK WASHER, 3/4" 1
	125 17137-G1 FACE NUT, 3/4 - 20 1
	126 17063-G1 IGNITION KEY 1
	127 73041-G01 WIRE HARNESS (KEY SWITCH) 1
	128
	129
	130 73030-G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	131
	132 71131-G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	133 21553-G1 FUEL GAUGE 1
	134 23474-G1 INDICATOR LIGHT 1
	135 74311-G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	136 25978-G122 18 GA WIRE (RED 6") 1
	137
	138
	139 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	140
	141
	142 74444-G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 143 - 146) 1
	143 71077-G03 CONSOLE INSERT PLATE 1
	144 35966-G01 LABEL (CONSOLE INSERT PLATE) 1
	145 71078-G01 POWER OUTLET (12 VOLT) 1
	146 14601-G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	147 33623-G01 DRIVE RIVET, 3/16" X 3/8" LG 3
	148 71081-G01 WIRE HARNESS (POWER OUTLET) 1
	149
	150
	151 75114-G02 HOUR METER KIT (INCLUDES ITEMS 152 - 156) 1
	152 21573-G1 HOUR METER 1
	153 74019-G02 HOUR METER BRACKET 1
	154 00379-G4 SCREW, #10 - 24 X 1/2" LG 2
	155 14390-G10 LOCK NUT, #10 - 24 2
	156 75117-G01 WIRE HARNESS (HOUR METER) 1


	EMF1.pdf
	ENGINE AND MUFFLER
	1 72845-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C) (INCLUDES ITEMS 3 - 9, 12 - 22) 1
	2 72846-G02 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 8, 10 - 20, 23) 1
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8 72885-G01 IGNITION COIL BRACKET (295cc) 1
	9 72869-G01 IGNITION COIL BRACKET (350cc) 1
	10 72867-G02 SPARK PLUG (NGK B?P? or ?K?R4ES - RESISTOR) (295cc) 2
	11 72867-G01 SPARK PLUG (NGK B?P? or ?K?R5ES - RESISTOR) (350cc) 2
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 * NUT 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00642-G8 WASHER, 5/16" 1


	EMT1.pdf
	ENGINE MOUNTING
	1 72010-G01 FRONT ENGINE MOUNT 1
	2 72011-G01 REAR ENGINE MOUNT 1
	3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	4 00566-G2 LOCK WASHER, 7/16" 4
	5 00922-G3 WASHER, 7/16" 4
	6
	7
	8 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG 2
	9 72016-G01 SPACER 2
	10 70269-G01 CROSSMEMBER BRACE 1
	11 72253-G01 MOUNT BRACKET 1
	12 00643-G1 WASHER, 3/8" 2
	13 11098-G5 LOCK NUT, 3/8 - 16 2
	14 00438-G7 BOLT, 5/16 - 18 X 7/8" LG 2
	15 01110-G03 WASHER, 5/16" (STAINLESS STEEL) 2
	16 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	17
	18
	19 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LG 1
	20 15121-G1 WASHER, 3/8" 1
	21 72050-G01 PLASTIC WASHER, 2 1/4" OD X 5/8" ID X 1/8" 4
	22 72051-G01 WASHER, 2 1/2" OD X 5/8" ID X 1/8" 2
	23 72015-G01 ISOLATION MOUNT 1
	24 72051-G02 WASHER, 3/8" 1
	25 11098-G5 LOCK NUT, 3/8 - 16 1
	26
	27
	28 70527-G01 ENGINE GUARD 1
	29 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG 4
	30 00566-G2 LOCK WASHER, 7/16" 4
	31 00922-G3 WASHER, 7/16" 4
	32
	33
	34 00439-G2 BOLT, 5/16 - 18 X 1 1/8" LG 1
	35 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 1
	36 72017-G02 STRAP, DIFFERENTIAL - GAS MED/TXT 1
	37 75048-G01 SPACER 1
	38 72035-G01 'U' BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG 2
	39 00922-G3 WASHER, 7/16" 4
	40 00734-G1 LOCK NUT, 7/16 - 14 4


	FSP1.pdf
	FRONT SUSPENSION
	1 70515-G01 FRONT AXLE 1
	2
	3 70535-G03 SPINDLE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 4 - 12) 1
	4 * SPINDLE (DRIVER SIDE) 1
	5 16623-G1 BEARING 2
	6 10389-G3 GREASE FITTING, STRAIGHT 1
	7 25146-G1 GREASE SEAL 1
	8 35886-G01 WHEEL HUB ASSEMBLY WITH RACES (INCLUDES ITEMS 9) 1
	9 19862-G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) 2
	11 12093-G1 SLOTTED NUT, 1 - 14 1
	12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	13
	14 70534-G03 SPINDLE ASSEMBLY (PASSENGER SIDE) (INCL ITEMS 5 - 12, 15) 1
	15 * SPINDLE (PASSENGER SIDE) 1
	16
	17 12091-G2 SPINDLE CAP 2
	18
	19 01040-G01 BOLT, 1/2 - 13 X 5" LG 2
	20 00571-G5 WASHER, 1/2" 4
	21 70328-G01 KING PIN TUBE 2
	22 16982-G1 THRUST WASHER, 7/8" 2
	23 14390-G6 LOCK NUT, 1/2 - 13 2
	24
	25
	26 70630-G01 SHOCK ABSORBER 2
	27 10435-G1 SHOCK ABSORBER WASHER 8
	28 10194-G1 RUBBER BUSHING 8
	29 00532-G6 NUT, 3/8 - 24 4
	30 70509-G01 SHOCK ABSORBER BOOT 2
	31 31539-G1 WIRE TIE 4
	32
	33 70422-G01 LEAF SPRING (HEAVY DUTY) 2
	34 70163-G03 SPRING PLATE 4
	35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 6
	36 00734-G1 LOCK NUT, 7/16 - 14 16
	37 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG 6
	38
	39 74255-G01 WINCH RECEIVER 1


	FSY1.pdf
	FUEL SYSTEM
	1 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) 2
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27183-G01 TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM, 6 1/4" LG (BULK) A/R
	30


	RAX1.pdf
	REAR AXLE
	REAR AXLE
	1 74545-G01 REAR AXLE ASSEMBLY (13.32:1) (INCLUDES ITEMS 3 - 30) 1
	2
	3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LG 7
	4 26824-G01 FLANGED BOLT, M8 X 1.25 X 110 MM LG 1
	5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG 1
	6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LG 1
	7 26826-G01 LOCK WASHER, 8 MM 4
	8 26827-G01 NUT, M8 X 1.25 MM 4
	9 26768-G01 OIL CHECK PLUG 1
	10 26769-G01 GASKET, 8 MM 1
	11 26770-G01 OIL DRAIN PLUG 1
	12 26771-G01 GASKET, 14 MM 1
	13 26772-G01 OIL FILLER PLUG 1
	14 26761-G01 INPUT SHAFT SEAL 1
	15
	16 26766-G01 AXLE SHAFT SEAL 2
	17
	18 72058-G01 AXLE TUBE (DRIVER SIDE) 1
	19 72059-G01 AXLE TUBE (PASSENGER SIDE) 1
	20 72056-G01 AXLE SHAFT (DRIVER SIDE) 1
	21 72057-G01 AXLE SHAFT (PASSENGER SIDE) 1
	22 26814-G01 RETAINING RING 4
	23 26811-G01 BALL BEARING 2
	24 72260-G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	25 26828-G01 WASHER, 10 MM 10
	26
	27 ******* BRAKE CABLE BRACKET (SEE BRAKES SECTION) 1
	28 ******* BRAKE CABLE BRACKET (SEE BRAKES SECTION) 1
	29 72349-G02 DIFFERENTIAL SKID PLATE 1
	30 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG 2


	RSP1.pdf
	REAR SUSPENSION
	1 74207-G01 HEAVY DUTY LEAF SPRING 2
	2
	3 72357-G02 SPRING PLATE 2
	4
	5 72618-G02 ‘U’ BOLT, 3/8 - 16 X 2" X 2 1/8" LG 4
	6 00560-G1 WASHER, 3/8" 8
	7 11098-G5 LOCK NUT, 3/8 - 16 8
	8
	9 70291-G01 FLANGED BUSHING 4
	10 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG 2
	11 12262-G1 LOCK NUT, 3/8 - 16 2
	12
	13 70291-G01 FLANGED BUSHING 8
	14 70289-G02 SPACER 4
	15 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL) 4
	16 70290-G02 SHACKLE PLATE 4
	17 11098-G5 LOCK NUT, 3/8 - 16 4
	18
	19 76418-G01 SHOCK ABSORBER 2
	20 10435-G1 SHOCK ABSORBER WASHER 8
	21 10194-G1 RUBBER BUSHING 8
	22 00532-G6 NUT, 3/8 - 24 4

	REAR SUSPENSION

	SEA1.pdf
	SEATING
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 * TEE NUT 8
	3 17074-G1 RUBBER PAD 2
	4 * FLAT STAPLE 110
	5 * FLAT STAPLE 46
	6 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	7 71602-G** VINYL SEAT BOTTOM COVER 1
	8 * FOAM PADDING (SEAT BOTTOM) 1
	9 * SEAT BOTTOM (WOOD) 1
	10
	11
	12
	13 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	14 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	15 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	16
	17
	18
	19 71610-G01 SEAT HINGE 2
	20 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	21
	22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	23 * FLAT STAPLE 95
	24 71752-G01 PLASTIC SEAT BACK COVER 1
	25 * SEAT BACK (WOOD) 1
	26 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 4
	27 * TEE NUT 4
	28 * FOAM PADDING (SEAT BACK) 1
	29 71753-G** VINYL SEAT BACK COVER 1
	30
	31 70364-G01 SPACER 2
	32 74111-G01 SEAT BACK SUPPORT 2
	33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	36 00560-G1 WASHER, 3/8" 4
	37 70113-G01 ADJUSTABLE BUMPER 2
	38 11027-G1 LOCK NUT, 5/16 - 18 2
	39
	40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	41 75258-G01 SEAT BACK SUPPORT 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	43 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	44 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	45 00520-G1 ACORN NUT, 1/4 - 20 2
	46 75261-G01 END PLUG, 3/4" 2
	47
	48 71062-G01 BED ASSEMBLY 1
	49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51) 1
	50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) 1
	51 75252-G** VINYL SEAT BOTTOM COVER 1
	52 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	53 17255-G1 TEFLON WASHER, 5/16" 4
	54 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	55 19859-G1 END CAP, 3/4" 4
	56
	57
	58 71060-G01 BED FRONT (INCLUDES MAT) 1
	59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	60 00664-G7 WASHER, 5/16" 4
	61 75193-G01 SUPPORT FRAME 1
	62 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	63 00559-G8 WASHER, 5/16" 2
	64 00654-G3 LOCK NUT, 5/16 - 18 2
	65 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	66 17838-G1 NYLON BUSHING 4
	67 00559-G8 WASHER, 5/16" 2
	68 00654-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	69 75196-G01 HANDRAIL 2
	70 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	71 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	72 00520-G3 ACORN NUT, 5/16 - 18 2
	73 75261-G02 END CAP, 1" 4
	74
	75 75460-G01 SIDE BASKET (BLACK) 2
	76 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4

	SEATING
	SEATING
	SEATING
	SEATING
	SEATING

	STG1.pdf
	STARTER / GENERATOR
	STARTER / GENERATOR
	1 27066-G02 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43) 1
	2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871-G01 REAR BALL BEARING 1
	4 26872-G01 FRONT BALL BEARING 1
	5 26873-G01 BEARING HOLDER 1
	6
	7
	8 26875-G01 FIELD COIL 1
	9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13) 2
	10 * NUT 2
	11 * LOCK WASHER 2
	12 * WASHER 2
	13 * INSULATOR 1
	14 26877-G01 POLE CORE SETSCREW 4
	15 26878-G01 FRONT COVER 1
	16 27879-G01 REAR COVER 1
	17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23) 2
	18 * TERMINAL 2
	19 * INSULATOR 2
	20 * INSULATOR 2
	21 * WASHER 4
	22 * LOCK WASHER 4
	23 * NUT 4
	24
	25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) 1
	26 26658-G01 BRUSH 4
	27 26882-G01 BRUSH SPRING 4
	28 26883-G01 BRUSH CONNECTOR 2
	29
	30 26884-G01 KEY 1
	31 * PULLEY 1
	32 26886-G01 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37) 1
	33 * NUT 1
	34 * LOCK WASHER 1
	35 * SCREW 3
	36 * SCREW 4
	37 * SCREW 2
	38 26887-G01 BRUSH 1 COVER 3
	39 26888-G01 BRUSH 2 COVER 2
	40 26889-G01 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) 2
	41 * BOLT 2
	42 * LOCK WASHER 2
	43 * WASHER 2
	44
	45
	46
	47 00938-G4 BOLT, 1/2 - 13 X 8" LG 1
	48 00560-G3 WASHER, 1/2" 2
	49 00566-G3 LOCK WASHER, 1/2" 1
	50 00533-G1 NUT, 1/2 - 13 1
	51
	52 28617-G01 STARTER / GENERATOR ADJUSTER 1
	53 00544-G5 JAM NUT, 3/8 - 16 1
	54 00532-G5 NUT, 3/8 - 16 1
	55 00560-G1 WASHER, 3/8" 1
	56 12064-G4 PUSH NUT, 5/16" 1
	57
	58 26414-G01 STARTER / GENERATOR BELT 1

	STARTER / GENERATOR
	STARTER / GENERATOR

	STR1.pdf
	STEERING
	1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) 1
	2 70175-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6) 1
	3 * SLEEVE BEARING 1
	4 * SLEEVE BEARING 1
	5 * FLANGED BEARING 1
	6 10389-G3 GREASE FITTING, STRAIGHT 1
	7
	8 00426-G6 BOLT, 3/8 - 16 X 3/4" LG 2
	9 18456-G1 GREASE FITTING, 90° 1
	10 70177-G01 RACK GUIDE COVER 1
	11 70225-G01 GASKET 1
	12 70178-G01 COMPRESSION SPRING 1
	13 70179-G01 RACK GUIDE 1
	14 11391-G1 HOSE CLAMP, 1 5/16" 1
	15 70041-G01 RACK COVER 1
	16 11391-G1 HOSE CLAMP, 1 5/16" 1
	17 70183-G01 BELLOWS 1
	18 11391-G5 HOSE CLAMP, 13/16" 1
	19
	20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) 1
	21 70717-G01 GEAR PINION 1
	22 15112-G1 BALL BEARING 1
	23 70190-G01 EXTERNAL RETAINING RING 1
	24 70718-G01 STEERING RACK 1
	25 70192-G01 RACK BALL END 1
	26 00532-G8 JAM NUT, 7/16 - 20 1
	27 18456-G1 GREASE FITTING, 90° 1
	28 70466-G01 RETAINER 1
	29
	30 70184-G01 IDLER 1
	31 70216-G01 THRUST WASHER, 1 1/2" 1
	32 70195-G01 THRUST WASHER, 7/8" 1
	33 00734-G6 LOCK NUT, 7/8 - 9 1
	34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	35
	36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 - 48) 1
	37 14322-G6 STEERING SHAFT 1
	38 70558-G01 COUPLING 1
	39 00550-G1 LOCK NUT, 1/4 - 20 2
	40 70227-G01 SCREW, 1/4 - 20 X 7/8" LG 2
	41 70223-G01 GASKET 1
	42 01034-G01 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK 3
	43 00878-G1 LOCK WASHER, 3/8" 3
	44 70466-G01 RETAINER 1
	45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48) 1
	46 * STEERING COLUMN 1
	47 28569-G01 STEERING COLUMN BUSHING 1
	48 01022-G01 SCREW, #6 - 20 X 5/16" LG 1
	49
	50
	51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG 1
	52 00734-G3 LOCK NUT, 7/16 - 20 1
	53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK 2
	54 00566-G2 LOCK WASHER, 7/16" 3
	55
	56
	57
	58 602979 STEERING WHEEL 1
	59
	60
	61 71147-G01 COVER 1
	62 71047-G01 LABEL (E-Z-GO) 1
	63 74405-G01 LABEL (CUSHMAN) 1
	64 14390-G2 LOCK NUT, 5/8 - 18 1
	65
	66
	67 70904-G04 TIE ROD ASSEMBLY (INCLUDES ITEMS 68 - 72) 2
	68 70855-G03 THREADED ROD (10 1/8" LG) 1
	69 70902-G01 TIE ROD END (LEFT HAND THREADS) 1
	70 01069-G01 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS) 1
	71 70902-G02 TIE ROD END (RIGHT HAND THREADS) 1
	72 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) 1
	73
	74 00734-G1 LOCK NUT, 7/16 - 14 4
	75
	76
	77 50209-G2 CASTELLATED NUT, 7/16 - 20 1
	78 10387-G2 COTTER PIN, 3/32" X 1" LG 1


	WEA1.pdf
	WEATHER PROTECTION
	1 75123-G01 SUN TOP KIT (INCLUDES ITEMS 2 - 20) 1
	2 75074-G01 REAR STRUT (DRIVER SIDE) 1
	3 75074-G02 REAR STRUT (PASSENGER SIDE) 1
	4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	5 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 18
	6 00771-G5 NYLON WASHER, 3/8 4
	7 00891-G5 LOCK NUT, 3/8 - 16 10
	8 19853-G1 END CAP, 1" 2
	9 75125-G01 FRONT STRUT 1
	10 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG. 4
	11 00905-G8 LOCK WASHER, 5/16" 4
	12 75048-G01 SPACER, 1/2" 2
	13 00879-G1 LOCK WASHER, 3/8" 4
	14 27604-G01 SUN TOP 1
	15 00674-G8 BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) 2
	16 18716-G1 SPACER 2
	17 00653-G1 WASHER, 3/8" (STAINLESS STEEL) 2
	18 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) 2
	19 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) 2
	20 24647-G1 SPACER, 1/4" 2
	21
	22
	23 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 - 26) 1
	24 19496-G1 REAR VIEW MIRROR 1
	25 19502-G2 SUPPORT BRACKET 1
	26 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) 1
	27
	28 71966-G01 WINDSHIELD KIT (LEXAN) (REQUIRES SUN TOP KIT) (INCLUDES ITEMS 29 - 35) 1
	29 * WINDSHIELD 1
	30 110-035A SASH, 26" LG 2
	31 110-072A SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	32 110-072B WASHER, 1/4" (STAINLESS STEEL) 4
	33 110-072C RUBBER GROMMET 2
	34 010-072D LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	35 110-066 LABEL (SAFETY) 1
	36
	37 75492-G01 WEATHER ENCLOSURE (3 SIDED) 1

	WEATHER PROTECTION
	WEATHER PROTECTION
	WEATHER PROTECTION

	WHL1.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28442-G03 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	3 15172-G02 WHEEL RIM, BLACK (4 LUG) 1
	4 11657-G1 VALVE STEM 1
	5
	6 14723-G1 LUG NUT, 1/2 -20 AR

	WHEELS AND TIRES

	SPC.pdf
	SPECIAL TOOLS PART NO.
	ENGINE OIL PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	OPTions.pdf
	OPTIONS/ACCESSORIES

	EMF1.pdf
	ENGINE AND MUFFLER
	1 72845-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C) (INCLUDES ITEMS 3 - 9, 12 - 22) 1
	2 72846-G02 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 8, 10 - 20, 23) 1
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7
	8 72885-G01 IGNITION COIL BRACKET (295cc) 1
	9 72869-G01 IGNITION COIL BRACKET (350cc) 1
	10 72867-G02 SPARK PLUG (NGK B?P? or ?K?R4ES - RESISTOR) (295cc) 2
	11 72867-G01 SPARK PLUG (NGK B?P? or ?K?R5ES - RESISTOR) (350cc) 2
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115MM LG 2
	21 605910 DIP STICK (10 DEGREES) 1
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 * NUT 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00642-G8 WASHER, 5/16" 1


	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	ST SPORT 2+2
	CLAYS CAR CARB


	BATTERY PROLONGED STORAGE

	EMF1.pdf
	ENGINE AND MUFFLER
	1 72845-G01 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 295cc (EH29C) (INCLUDES ITEMS 3 - 9, 12 - 22) 1
	2 72846-G02 ENGINE (FOR VEHICLES ORIGINALLY EQUIPPED WITH 350cc (EH35C) (INCLUDES ITEMS 3 - 8, 10 - 20, 23) 1
	3 26626-G01 TIMING BELT 1
	4 72908-G01 TIMING BELT COVER 1
	5 26631-G01 TIMING BELT COVER GROMMET 1
	6 26678-G01 BOLT, M6 X 1 X 12 MM LG 3
	7 605910 DIP STICK (10 DEGREES) 1
	8 72885-G01 IGNITION COIL BRACKET (295cc) 1
	9 72869-G01 IGNITION COIL BRACKET (350cc) 1
	10 72867-G02 SPARK PLUG (NGK B?P? or ?K?R4ES - RESISTOR) (295cc) 2
	11 72867-G01 SPARK PLUG (NGK B?P? or ?K?R5ES - RESISTOR) (350cc) 2
	12 72848-G01 VALVE COVER 1
	13 72876-G01 VALVE COVER GASKET 1
	14 26676-G01 FLANGED BOLT, M6 X 1 X 23 MM LG 6
	15 26601-G01 OIL FILLER CAP 1
	16 26720-G01 OIL FILLER 'O' RING 1
	17 26591-G01 OIL FILTER 1
	18 26710-G01 OIL FILTER 'O' RING 1
	19 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG 3
	20 72307-G01 STUD, M6 X 1 X 115MM LG 2
	21
	22
	23 74829-G01 MUFFLER 1
	24 25531-G01 EXHAUST GASKET 1
	25 * NUT 2
	26 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG 1
	27 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	28 00565-G8 LOCK WASHER, 5/16" 1
	29 00642-G8 WASHER, 5/16" 1


	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	CLAYS CAR CARB
	ST SPORT 2+2
	ST SPORT 2+2 CARB


	BATTERY PROLONGED STORAGE

	FSY1.pdf
	FUEL SYSTEM
	1 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) 2
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27183-G01 TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM, 6 1/4" LG (BULK) A/R
	30


	FCV .pdf
	ISSUED DATE SEPTEMBER 2005 REVISED DATE JANUARY 2007
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	ACL 11.pdf
	ACCELERATOR
	ACCELERATOR
	1 72717-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 6
	6 27512-G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838-G1 NYLON BUSHING 3
	9 74432-G01 PEDAL PIVOT PIN 1
	10 12064-G6 PUSH NUT, 9/32" 1
	11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	12 17255-G1 TEFLON WASHER, 5/16" 1
	13 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532-G4 NUT, 5/16 - 24 2
	18 72072-G01 ACCELERATOR ROD 1
	19 17677-G2 SPRING RETAINER, 3/8" 1
	20 73046-G01 COMPRESSION SPRING 1
	21 17979-G1 ACCELERATOR ROD BUSHING 1
	22 17677-G1 SPRING RETAINER, 1/2" 1
	23
	24
	25 72716-G01 MICRO SWITCH CAM 1
	26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 15126-G1 LOCK NUT, 5/16 - 24 1
	28 25853-G03 PEDAL BOX AND COVER 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	31
	32 25861-G01 MICRO SWITCH 1
	33 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201-G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313-G1 FLEX LOOM (BULK) AR
	36 17618-G1 WIRE TIE 2
	37
	38 72713-G01 ACCELERATOR CABLE 1
	39
	40 72706-G01 ACCELERATOR CABLE BUSHING 1
	41 72707-G01 COMPRESSION SPRING 1
	42 25727-G02 CUP WASHER, 1/5" 1
	43 00734-G5 LOCK NUT, #10 - 32 1
	44
	45 70116-G02 ACCELERATOR PEDAL BRACKET 1
	46 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	47 70135-G01 PEDAL PIVOT COVER 1
	48
	49 72701-G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703-G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708-G01 GOVERNOR ARM 1
	56 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58
	59 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	60
	61 72701-G02 ACCELERATOR CABLE BRACKET 1
	62 17618-G1 WIRE TIE 1
	63
	64 74457-G02 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705-G02 GOVERNOR COVER 1
	66 24880-G1 LABEL (WARNING - GOVERNOR) 1
	67 00915-G1 BONDED WASHER, 1/4" 2
	68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 2
	69
	70 72714-G01 THROTTLE CABLE 1
	71 17618-G1 WIRE TIE 1
	72
	73 75757-G01 PEDAL GUARD 1
	74 00414-G6 BOLT 1/4 - 20 X 3/4" LG 2
	75 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 2
	76 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2

	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR

	FCV .pdf
	ISSUED DATE SEPTEMBER 2005 REVISED DATE MAY 2007
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	CLAYS CAR CARB
	ST SPORT 2+2
	ST SPORT 2+2 CARB


	BATTERY PROLONGED STORAGE

	OPTions.pdf
	OPTIONS/ACCESSORIES

	SPC.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	FCV .pdf
	ISSUED DATE SEPTEMBER 2005 REVISED DATE AUGUST 2007
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	SPC.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	BOD 11.pdf
	BODY
	BODY
	1 71151-G03 INSTRUMENT PANEL ASSEMBLY 1
	2 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3 27826-G01 LABEL (SAFETY) 1
	4
	5 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 71468-G** COWL 1
	10 71413-G01 SPLASH PANEL 1
	11 71101-G01 COWL SUPPORT BRACKET 1
	12 71102-G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055-G02 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115-G01 VINYL TRIM 2
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17 74443-G01 LABEL (ANTI-ROLLBACK) 1
	18 35968-G01 LABEL (TEE HOLDER COVER) 1
	19
	20 * SERIAL NUMBER PLATE 1
	21 * CAPACITY PLATE 1
	22
	23
	24 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	25
	26 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	27
	28 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	29 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	31
	32 71510-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451-G01 LOWER FLOORPAN 1
	36 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452-G01 ACCESS COVER 1
	38
	39 74265-G02 BUMPER 1
	40 74037-G01 SPACER TUBE 2
	41 19859-G1 END CAP, 3/4" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00570-G2 WASHER, 5/16" 6
	44 00905-G8 LOCK WASHER, 5/16" 4
	45 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	46
	47 74521-G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523-G01 FRONT BASKET 1
	49 74522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891-G1 LOCK NUT, 3/8 - 16 4
	53 71931-G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365-G01 GUN HOLDER, FLOOR MOUNT 1
	55 70048-G06 FLOORMAT WITH HORN HOLES (1/8") 1
	56 70440-G03 SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) 1
	57 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58
	59 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	60 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	61 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62
	63
	64 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	65 71507-G02 SILL PLATE (DRIVER SIDE) 1
	66 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726-G4 SPACER, 5/16" 4
	68 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	69
	70 70244-G02 SPLASH PANEL 1
	71 70245-G01 BATTERY TRAY 1
	72 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76
	77
	78
	79 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	80 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	81 71318-G01 BAGWELL LINER 1
	82 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320-G01 ACCESS PANEL 1
	85 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364-G02 "J" CLIP 1
	87 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609-G01 SEAT HINGE PLATE 2
	91 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571-G2 WASHER, 5/16" 4
	93 71456-G01 NOTCHED REAR BUMPER 1
	94 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 4
	95 71455-G01 BUMPER PLUG 4
	96 71102-G01 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98 71457-G01 BUMPER STAY 4
	99
	100 74532-G01 LABEL (CLAYS CAR) 2
	101
	102 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	103 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	104 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	105 00560-G1 WASHER, 3/8" 10
	106 11098-G5 LOCK NUT, 3/8 - 16 10
	107 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	108 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	109
	110
	111
	112 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) 1
	113 19853-G1 END CAP, 1" 2
	114 74074-G01 LABEL (WARNING) 1
	115 70362-G01 FLOORMAT 1
	116 70633-G01 FOOTREST 1
	117 71093-G01 LABEL (LOAD BED LIMIT WARNING) 1
	118 75268-G01 SUPPORT TUBE 2
	119 606882 SCREW, 1/4-20 X .75 TYPE F 2
	120 19859-G1 END CAP, 3/4" 4
	121 20271-G2 HOLE PLUG, 1/2" 4
	122
	123 71048-G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	124
	125 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) 1
	126 27731-G01 ASH TRAY 1
	127 27736-G01 GASKET 1
	128 75108-G02 BRACKET 1
	129 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	130
	131 74533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	FCV .pdf
	ISSUED DATE SEPTEMBER 2005 REVISED DATE OCTOBER 2007
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	CLAYS CAR CARB
	ST SPORT 2+2
	ST SPORT 2+2 CARB


	BATTERY PROLONGED STORAGE

	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	CLAYS CAR CARB
	ST SPORT 2+2
	ST SPORT 2+2 CARB


	BATTERY PROLONGED STORAGE

	BOD 11.pdf
	BODY
	BODY
	1 71151-G03 INSTRUMENT PANEL ASSEMBLY 1
	2 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3 27826-G01 LABEL (SAFETY) 1
	4
	5 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 606534-G** COWL 1
	10 71413-G01 SPLASH PANEL 1
	11 71101-G01 COWL SUPPORT BRACKET 1
	12 71102-G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055-G02 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115-G01 VINYL TRIM 2
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17 74443-G01 LABEL (ANTI-ROLLBACK) 1
	18 35968-G01 LABEL (TEE HOLDER COVER) 1
	19
	20 * SERIAL NUMBER PLATE 1
	21 * CAPACITY PLATE 1
	22
	23
	24 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	25
	26 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	27
	28 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	29 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	31
	32 71510-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451-G01 LOWER FLOORPAN 1
	36 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452-G01 ACCESS COVER 1
	38
	39 74265-G02 BUMPER 1
	40 74037-G01 SPACER TUBE 2
	41 19859-G1 END CAP, 3/4" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00570-G2 WASHER, 5/16" 6
	44 00905-G8 LOCK WASHER, 5/16" 4
	45 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	46
	47 74521-G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523-G01 FRONT BASKET 1
	49 74522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891-G1 LOCK NUT, 3/8 - 16 4
	53 71931-G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365-G01 GUN HOLDER, FLOOR MOUNT 1
	55 70048-G06 FLOORMAT WITH HORN HOLES (1/8") 1
	56 70440-G03 SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) 1
	57 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58
	59 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	60 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	61 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62
	63
	64 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	65 71507-G02 SILL PLATE (DRIVER SIDE) 1
	66 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726-G4 SPACER, 5/16" 4
	68 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	69
	70 70244-G02 SPLASH PANEL 1
	71 70245-G01 BATTERY TRAY 1
	72 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76
	77
	78
	79 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	80 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	81 71318-G01 BAGWELL LINER 1
	82 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320-G01 ACCESS PANEL 1
	85 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364-G02 "J" CLIP 1
	87 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609-G01 SEAT HINGE PLATE 2
	91 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571-G2 WASHER, 5/16" 4
	93 71456-G01 NOTCHED REAR BUMPER 1
	94 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 4
	95 71455-G01 BUMPER PLUG 4
	96 71102-G01 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98 71457-G01 BUMPER STAY 4
	99
	100 74532-G01 LABEL (CLAYS CAR) 2
	101
	102 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	103 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	104 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	105 00560-G1 WASHER, 3/8" 10
	106 11098-G5 LOCK NUT, 3/8 - 16 10
	107 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	108 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	109
	110
	111
	112 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) 1
	113 19853-G1 END CAP, 1" 2
	114 74074-G01 LABEL (WARNING) 1
	115 70362-G01 FLOORMAT 1
	116 70633-G01 FOOTREST 1
	117 71093-G01 LABEL (LOAD BED LIMIT WARNING) 1
	118 75268-G01 SUPPORT TUBE 2
	119 606882 SCREW, 1/4-20 X .75 TYPE F 2
	120 19859-G1 END CAP, 3/4" 4
	121 20271-G2 HOLE PLUG, 1/2" 4
	122
	123 71048-G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	124
	125 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) 1
	126 27731-G01 ASH TRAY 1
	127 27736-G01 GASKET 1
	128 75108-G02 BRACKET 1
	129 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	130
	131 74533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	BOD 11.pdf
	BODY
	BODY
	1 71151-G03 INSTRUMENT PANEL ASSEMBLY 1
	2 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3 27826-G01 LABEL (SAFETY) 1
	4
	5 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 606534-G** COWL 1
	10 71413-G01 SPLASH PANEL 1
	11 71101-G01 COWL SUPPORT BRACKET 1
	12 71102-G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055-G02 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115-G01 VINYL TRIM 2
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17 74443-G01 LABEL (ANTI-ROLLBACK) 1
	18 35968-G01 LABEL (TEE HOLDER COVER) 1
	19
	20 * SERIAL NUMBER PLATE 1
	21 * CAPACITY PLATE 1
	22
	23
	24 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	25
	26 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	27
	28 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	29 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	31
	32 71510-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451-G01 LOWER FLOORPAN 1
	36 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452-G01 ACCESS COVER 1
	38
	39 74265-G02 BUMPER 1
	40 74037-G01 SPACER TUBE 2
	41 19859-G1 END CAP, 3/4" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00570-G2 WASHER, 5/16" 6
	44 00905-G8 LOCK WASHER, 5/16" 4
	45 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	46
	47 74521-G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523-G01 FRONT BASKET 1
	49 74522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891-G1 LOCK NUT, 3/8 - 16 4
	53 71931-G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365-G01 GUN HOLDER, FLOOR MOUNT 1
	55 70048-G06 FLOORMAT WITH HORN HOLES (1/8") 1
	56 70440-G03 SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) 1
	57 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58
	59 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	60 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	61 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62
	63
	64 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	65 71507-G02 SILL PLATE (DRIVER SIDE) 1
	66 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726-G4 SPACER, 5/16" 4
	68 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	69
	70 70244-G02 SPLASH PANEL 1
	71 70245-G01 BATTERY TRAY 1
	72 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76
	77
	78
	79 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	80 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	81 71318-G01 BAGWELL LINER 1
	82 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320-G01 ACCESS PANEL 1
	85 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364-G02 "J" CLIP 1
	87 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609-G01 SEAT HINGE PLATE 2
	91 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571-G2 WASHER, 5/16" 4
	93 71456-G01 NOTCHED REAR BUMPER 1
	94 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 4
	95 71455-G01 BUMPER PLUG 4
	96 71102-G01 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98 71457-G01 BUMPER STAY 4
	99
	100 74532-G01 LABEL (CLAYS CAR) 2
	101
	102 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	103 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	104 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	105 00560-G1 WASHER, 3/8" 10
	106 11098-G5 LOCK NUT, 3/8 - 16 10
	107 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	108 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	109
	110
	111
	112 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) 1
	113 19853-G1 END CAP, 1" 2
	114 74074-G01 LABEL (WARNING) 1
	115 70362-G01 FLOORMAT 1
	116 70633-G01 FOOTREST 1
	117 71093-G01 LABEL (LOAD BED LIMIT WARNING) 1
	118 75268-G01 SUPPORT TUBE 2
	119 606882 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	120 19859-G1 END CAP, 3/4" 4
	121 20271-G2 HOLE PLUG, 1/2" 4
	122
	123 71048-G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	124
	125 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) 1
	126 27731-G01 ASH TRAY 1
	127 27736-G01 GASKET 1
	128 75108-G02 BRACKET 1
	129 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	130
	131 74533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	OPTions.pdf
	OPTIONS/ACCESSORIES

	FCV .pdf
	ISSUED SEPTEMBER 2005 REVISED FEBRUARY 2008
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	i-ii models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED UTILITY VEHICLE
	CLAYS CAR
	CLAYS CAR CARB
	ST SPORT 2+2
	ST SPORT 2+2 CARB
	ST CUSTOM


	BATTERY PROLONGED STORAGE

	BOD 11.pdf
	BODY
	BODY
	1 71151-G03 INSTRUMENT PANEL ASSEMBLY 1
	2 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3 27826-G01 LABEL (SAFETY) 1
	4
	5 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 606534-G** COWL 1
	10 71413-G01 SPLASH PANEL 1
	11 71101-G01 COWL SUPPORT BRACKET 1
	12 71102-G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055-G02 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115-G01 VINYL TRIM 2
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17 74443-G01 LABEL (ANTI-ROLLBACK) 1
	18 35968-G01 LABEL (TEE HOLDER COVER) 1
	19
	20 * SERIAL NUMBER PLATE 1
	21 * CAPACITY PLATE 1
	22
	23
	24 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	25
	26 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	27
	28 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	29 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	31
	32 71510-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451-G01 LOWER FLOORPAN 1
	36 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452-G01 ACCESS COVER 1
	38 604891 3 BAR CHROME BRUSH GUARD (ST CUSTOM) 1
	39 74265-G02 BUMPER 1
	40 74037-G01 SPACER TUBE 2
	41 19859-G1 END CAP, 3/4" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00570-G2 WASHER, 5/16" 6
	44 00905-G8 LOCK WASHER, 5/16" 4
	45 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	46
	47 74521-G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523-G01 FRONT BASKET 1
	49 74522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891-G1 LOCK NUT, 3/8 - 16 4
	53 71931-G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365-G01 GUN HOLDER, FLOOR MOUNT 1
	55 70048-G06 FLOORMAT WITH HORN HOLES (1/8") 1
	56 70440-G03 SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) 1
	57 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58 70440-G04 SEAT FRAME (ST CUSTOM) 1
	59 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	60 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	61 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62
	63
	64 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	65 71507-G02 SILL PLATE (DRIVER SIDE) 1
	66 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726-G4 SPACER, 5/16" 4
	68 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	69 70244-G03 SPLASH PANEL (ST CUSTOM) 2
	70 70244-G02 SPLASH PANEL 1
	71 70245-G01 BATTERY TRAY 1
	72 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551-G01 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552-G01 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76 14601-G17 RIVET 2
	77
	78
	79 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	80 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	81 71318-G01 BAGWELL LINER 1
	82 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320-G01 ACCESS PANEL 1
	85 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364-G02 "J" CLIP 1
	87 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609-G01 SEAT HINGE PLATE 2
	91 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571-G2 WASHER, 5/16" 4
	93 71456-G01 NOTCHED REAR BUMPER 1
	94 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 4
	95 71455-G01 BUMPER PLUG 4
	96 71102-G01 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98 71457-G01 BUMPER STAY 4
	99
	100 74532-G01 LABEL (CLAYS CAR) 2
	101
	102 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	103 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	104 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	105 00560-G1 WASHER, 3/8" 10
	106 11098-G5 LOCK NUT, 3/8 - 16 10
	107 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	108 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	109
	110
	111
	112 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) 1
	113 19853-G1 END CAP, 1" 2
	114 74074-G01 LABEL (WARNING) 1
	115 70362-G01 FLOORMAT 1
	116 70633-G01 FOOTREST 1
	117 71093-G01 LABEL (LOAD BED LIMIT WARNING) 1
	118 75268-G01 SUPPORT TUBE 2
	119 606882 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	120 19859-G1 END CAP, 3/4" 4
	121 20271-G2 HOLE PLUG, 1/2" 4
	122
	123 71048-G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	124
	125 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) 1
	126 27731-G01 ASH TRAY 1
	127 27736-G01 GASKET 1
	128 75108-G02 BRACKET 1
	129 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	130
	131 74533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	SEA1.pdf
	SEATING
	1 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) 1
	2 * TEE NUT 8
	3 17074-G1 RUBBER PAD 2
	4 * FLAT STAPLE 110
	5 * FLAT STAPLE 46
	6 71012-G01 VINYL TRIM (SEAT BOTTOM) 1
	7 71602-G** VINYL SEAT BOTTOM COVER 1
	8 * FOAM PADDING (SEAT BOTTOM) 1
	9 * SEAT BOTTOM (WOOD) 1
	10 604912-G** TWO TONE VINYL SEAT BOTTOM 1
	11 604906 SEAT BOTTOM (ST CUSTOM) 1
	12
	13 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	14 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	15 71204-G01 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	16
	17
	18 607535 TORX HEAD SCREW 4
	19 71610-G01 SEAT HINGE 2
	20 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 4
	21 604908 SEAT BACK (ST CUSTOM) 1
	22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	23 * FLAT STAPLE 95
	24 71752-G01 PLASTIC SEAT BACK COVER 1
	25 * SEAT BACK (WOOD) 1
	26 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 4
	27 * TEE NUT 4
	28 * FOAM PADDING (SEAT BACK) 1
	29 71753-G** VINYL SEAT BACK COVER 1
	30 604916-G** TWO TONE VINYL SEAT BACK 1
	31 70364-G01 SPACER 2
	32 74111-G01 SEAT BACK SUPPORT 2
	33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG 4
	36 00560-G1 WASHER, 3/8" 4
	37 70113-G01 ADJUSTABLE BUMPER 2
	38 11027-G1 LOCK NUT, 5/16 - 18 2
	39 605056 SCREW 1/4 - 20 X 1" 4
	40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29) 1
	41 75258-G01 SEAT BACK SUPPORT 1
	42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	43 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	44 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	45 00520-G1 ACORN NUT, 1/4 - 20 2
	46 75261-G01 END PLUG, 3/4" 2
	47
	48 71062-G01 BED ASSEMBLY 1
	49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51) 1
	50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) 1
	51 75252-G** VINYL SEAT BOTTOM COVER 1
	52 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) 2
	53 17255-G1 TEFLON WASHER, 5/16" 4
	54 00891-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	55 19859-G1 END CAP, 3/4" 4
	56
	57
	58 71060-G01 BED FRONT (INCLUDES MAT) 1
	59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	60 00664-G7 WASHER, 5/16" 4
	61 75193-G01 SUPPORT FRAME 1
	62 00438-G8 BOLT, 5/16 - 18 X 1" LG 2
	63 00559-G8 WASHER, 5/16" 2
	64 00654-G3 LOCK NUT, 5/16 - 18 2
	65 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	66 17838-G1 NYLON BUSHING 4
	67 00559-G8 WASHER, 5/16" 2
	68 00654-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	69 75196-G01 HANDRAIL 2
	70 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) 2
	71 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) 2
	72 00520-G3 ACORN NUT, 5/16 - 18 2
	73 75261-G02 END CAP, 1" 4
	74
	75 75460-G01 SIDE BASKET (BLACK) 2
	76 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4

	SEATING
	SEATING
	SEATING
	SEATING
	SEATING

	OPTions.pdf
	OPTIONS/ACCESSORIES

	WHL1.pdf
	WHEELS AND TIRES
	WHEELS AND TIRES
	1 28442-G03 WHEEL AND TIRE ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER® 1
	3 15172-G02 WHEEL RIM, BLACK (4 LUG) 1
	4 11657-G1 VALVE STEM 1
	5
	6 14723-G1 LUG NUT, 1/2 -20 AR
	7 608915 WHEEL ASSEMBLY (INCLUDES ITEM 8, 9, 10) AR
	8 606141 TERRA TRAC TIRE 1
	9 604915 VALVE STEM 1
	10 604927 WHEEL - POLISHED SPOKED 1
	11 604929 CENTER CAP AR
	12 601354 NUT, LUG AR

	WHEELS AND TIRES

	OPTions.pdf
	OPTIONS/ACCESSORIES

	FCV .pdf
	ISSUED SEPTEMBER 2005 REVISED MAY 2008
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	BOD 11.pdf
	BODY
	BODY
	BODY
	1 71151-G03 INSTRUMENT PANEL ASSEMBLY 1
	2 71158-G01 INSTRUMENT PANEL INSERT (FOUR CUP) 1
	3 27826-G01 LABEL (SAFETY) 1
	4
	5 75459-G01 GLOVE BOX DOORS (BOTH SIDES) 1
	6 75459-G02 GLOVE BOX DOOR (DRIVER SIDE) 1
	7 75459-G03 GLOVE BOX DOOR (PASSENGER SIDE) 1
	8
	9 606534-G** COWL 1 606534G002....ST COWL SPECIAL COLOR 606534G005....ST COWL FRONT JAC ORANGE 606534G006 ....ST COWL FRONT LIGH...
	10 71413-G01 SPLASH PANEL 1
	11 71101-G01 COWL SUPPORT BRACKET 1
	12 71102-G02 BOLT, 1/4 - 20 X 1/2" LG 3
	13 71055-G02 RIVET, 3/16" X 1 1/8" LG (ALUMINUM) 1
	14 71115-G01 VINYL TRIM 2
	15 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	16 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	17 74443-G01 LABEL (ANTI-ROLLBACK) 1
	18 35968-G01 LABEL (TEE HOLDER COVER) 1
	19
	20 * SERIAL NUMBER PLATE 1
	21 * CAPACITY PLATE 1
	22
	23
	24 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	25
	26 74813-G01 NAMEPLATE (E-Z-GO) (OVAL) 1
	27
	28 71338-G01 FENDER FLARE (DRIVER SIDE) 1
	29 71338-G02 FENDER FLARE (PASSENGER SIDE) 1
	30 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) 6
	31
	32 71510-G01 UPPER FLOORPAN (FRAME MOUNTED STEERING) 1
	33 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 9
	34
	35 70451-G01 LOWER FLOORPAN 1
	36 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 7
	37 70452-G01 ACCESS COVER 1
	38 604891 3 BAR CHROME BRUSH GUARD (ST CUSTOM) 1
	39 74265-G02 BUMPER 1
	40 74037-G01 SPACER TUBE 2
	41 19859-G1 END CAP, 3/4" 2
	42 75048-G01 SPACER, 1/2" 2
	43 00570-G2 WASHER, 5/16" 6
	44 00905-G8 LOCK WASHER, 5/16" 4
	45 01035-G02 BOLT, 5/16 - 18 X 2 1/2" LG 4
	46
	47 74521-G02 FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53) 1
	48 74523-G01 FRONT BASKET 1
	49 74522-G01 BASKET MOUNTING BRACKET (DRIVER SIDE) 1
	50 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) 1
	51 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) 4
	52 00891-G1 LOCK NUT, 3/8 - 16 4
	53 71931-G01 LABEL, FRONT BASKET (WARNING) 1
	54 74365-G01 GUN HOLDER, FLOOR MOUNT 1
	55 70048-G06 FLOORMAT WITH HORN HOLES (1/8") 1
	56 70440-G03 SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR) 1
	57 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 2
	58 70440-G04 SEAT FRAME (ST CUSTOM) 1
	59 71501-G01 ROCKER PANEL (PASSENGER SIDE) 1
	60 71502-G01 ROCKER PANEL (DRIVER SIDE) 1
	61 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	62
	63
	64 71507-G01 SILL PLATE (PASSENGER SIDE) 1
	65 71507-G02 SILL PLATE (DRIVER SIDE) 1
	66 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	67 23726-G4 SPACER, 5/16" 4
	68 00891-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4
	69 70244-G03 SPLASH PANEL (ST CUSTOM) 2
	70 70244-G02 SPLASH PANEL 1
	71 70245-G01 BATTERY TRAY 1
	72 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 8
	73 71551-G01 FENDER LINER, EXTENDED (PASSENGER SIDE) 1
	74 71552-G01 FENDER LINER, EXTENDED (DRIVER SIDE) 1
	75 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG 8
	76 14601-G17 RIVET 2
	77
	78
	79 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	80 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82) 1
	81 71318-G01 BAGWELL LINER 1
	82 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG 26
	83
	84 71320-G01 ACCESS PANEL 1
	85 01107-G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	86 71364-G02 "J" CLIP 1
	87 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	88 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	89 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	90 71609-G01 SEAT HINGE PLATE 2
	91 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	92 00571-G2 WASHER, 5/16" 4
	93 71456-G01 NOTCHED REAR BUMPER 1
	94 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG 4
	95 71455-G01 BUMPER PLUG 4
	96 71102-G01 BOLT, 1/4 - 20 x 11/16" LG 2
	97 71554-G01 J-TYPE NUT RETAINER, 1/4 - 20 2
	98 71457-G01 BUMPER STAY 4
	99
	100 74532-G01 LABEL (CLAYS CAR) 2
	101
	102 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	103 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	104 00427-G6 BOLT, 3/8 - 16 X 1 1/2" LG 2
	105 00560-G1 WASHER, 3/8" 10
	106 11098-G5 LOCK NUT, 3/8 - 16 10
	107 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	108 00426-G8 BOLT, 3/8 - 16 X 1" LG 2
	109
	110
	111
	112 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) 1
	113 19853-G1 END CAP, 1" 2
	114 74074-G01 LABEL (WARNING) 1
	115 70362-G01 FLOORMAT 1
	116 70633-G01 FOOTREST 1
	117 71093-G01 LABEL (LOAD BED LIMIT WARNING) 1
	118 75268-G01 SUPPORT TUBE 2
	119 606882 SELF THREADING SCREW, #12 - 24 X 3/4" LG 4
	120 19859-G1 END CAP, 3/4" 4
	121 20271-G2 HOLE PLUG, 1/2" 4
	122
	123 71048-G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE) 1
	124
	125 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) 1
	126 27731-G01 ASH TRAY 1
	127 27736-G01 GASKET 1
	128 75108-G02 BRACKET 1
	129 00100-G4 SCREW, #10 - 16 X 1/2" LG 4
	130
	131 74533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) 1

	BODY
	BODY
	BODY
	BODY
	BODY
	BODY
	BODY

	FCV .pdf
	ISSUED SEPTEMBER 2005 REVISED JUNE 2008
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	FCV .pdf
	ISSUED SEPTEMBER 2005 REVISED JULY 2008
	GASOLINE POWERED UTILITY VEHICLE
	SERVICE PARTS MANUAL


	FSY1.pdf
	1 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 608014 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) AR
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 608014 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27184-G01 TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM, 6 1/4" LG (BULK) A/R
	FUEL SYSTEM
	1 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) 2
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27184-G01 TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM, 6 1/4" LG (BULK) A/R


	FSY1.pdf
	1 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 608014 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) AR
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 608014 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27184-G01 TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM, 6 1/4" LG (BULK) A/R
	FUEL SYSTEM
	1 72092-G02 FUEL TANK (FOR ELECTRIC FUEL GAUGE) 1
	2 72282-G01 FUEL TANK CAP 1
	3 72229-G01 FUEL LEVEL SENDER ADAPTER 1
	4 72230-G01 SCREW, #6 - 32 X 1/2" LG 2
	5 20048-G2 FUEL LEVEL SENDER (ELEC. FUEL GAUGE) (INCLUDES ITEMS 6, 7) 1
	6 * GASKET 1
	7 72232-G01 SCREW, #10 - 32 x 3/4" LG 5
	8
	9
	10 00438-G8 BOLT, 5/16 - 18 X 1" LG 1
	11 00559-G8 WASHER, 5/16" 4
	12 70483-G01 SPACER 1
	13 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	14
	15
	16
	17
	18 72084-G01 FUEL FILTER 1
	19 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 3 1/4" LG (BULK) 2
	20 18292-G1 CLAMP 5
	21 72873-G01 FUEL PUMP 1
	22 00114-G6 SCREW, 1/4 - 14 X 3/4" LG 2
	23
	24 17470-G1 FUEL SYSTEM TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	25 11391-G4 HOSE CLAMP, 1/4" 3
	26 27184-G01 TUBING, 1/4" ID X 1/2" OD X 16" LG (BULK) A/R
	27
	28 17618-G1 WIRE TIE 3
	29 22280-G1 VINYL TRIM, 6 1/4" LG (BULK) A/R


	ACL 11.pdf
	ACCELERATOR
	ACCELERATOR
	1 72717-G04 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 - 45) 1
	2
	3 25799-G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7) 1
	4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 6) 1
	5 15766-G1 OVAL RIVET, 3/16" X 7/16" LG 6
	6 27512-G01 ACCELERATOR PEDAL PAD 1
	7 * ACCELERATOR PEDAL 1
	8 17838-G1 NYLON BUSHING 3
	9 74432-G01 PEDAL PIVOT PIN 1
	10 12064-G6 PUSH NUT, 9/32" 1
	11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	12 17255-G1 TEFLON WASHER, 5/16" 1
	13 10387-G3 COTTER PIN, 3/32" X 3/4" LG 1
	14
	15
	16 10385-G4 CLEVIS YOKE (ADJUSTABLE) 1
	17 00532-G4 NUT, 5/16 - 24 2
	18 72072-G01 ACCELERATOR ROD 1
	19 17677-G2 SPRING RETAINER, 3/8" 1
	20 73046-G01 COMPRESSION SPRING 1
	21 17979-G1 ACCELERATOR ROD BUSHING 1
	22 17677-G1 SPRING RETAINER, 1/2" 1
	23
	24
	25 72716-G01 MICRO SWITCH CAM 1
	26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG. 1
	27 15126-G1 LOCK NUT, 5/16 - 24 1
	28 25853-G03 PEDAL BOX AND COVER 1
	29 01051-G01 SCREW, #8 - 16 X 1/2" LG. 4
	30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	31
	32 25861-G01 MICRO SWITCH 1
	33 01050-G01 SCREW, #4 - 20 X 5/8" LG 2
	34 72201-G04 WIRE HARNESS (PEDAL BOX) 1
	35 17313-G1 FLEX LOOM (BULK) AR
	36 17618-G1 WIRE TIE 2
	37
	38 72713-G01 ACCELERATOR CABLE 1
	39
	40 72706-G01 ACCELERATOR CABLE BUSHING 1
	41 72707-G01 COMPRESSION SPRING 1
	42 25727-G02 CUP WASHER, 1/5" 1
	43 00734-G5 LOCK NUT, #10 - 32 1
	44
	45 70116-G02 ACCELERATOR PEDAL BRACKET 1
	46 00715-G2 BOLT, 5/16 - 18 X 4/5" LG 4
	47 70135-G01 PEDAL PIVOT COVER 1
	48
	49 72701-G02 ACCELERATOR CABLE MOUNTING BRACKET 1
	50 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	51 72703-G02 THROTTLE CABLE MOUNTING BRACKET 1
	52 26830-G01 LOCK NUT, M8 X 1.25 MM 2
	53
	54
	55 72708-G01 GOVERNOR ARM 1
	56 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	57
	58
	59 26830-G01 LOCK NUT, M8 X 1.25 MM 1
	60
	61 72701-G02 ACCELERATOR CABLE BRACKET 1
	62 17618-G1 WIRE TIE 1
	63
	64 74457-G02 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66) 1
	65 72705-G02 GOVERNOR COVER 1
	66 24880-G1 LABEL (WARNING - GOVERNOR) 1
	67 00915-G1 BONDED WASHER, 1/4" 2
	68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 2
	69
	70 72714-G01 THROTTLE CABLE 1
	71 17618-G1 WIRE TIE 1
	72
	73 75546-G01 PEDAL GUARD 1
	74 00414-G6 BOLT 1/4 - 20 X 3/4" LG 4
	75 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 4
	76 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 4

	ACCELERATOR
	ACCELERATOR
	ACCELERATOR
	ACCELERATOR




